s=amranas. FCC RF Test Report Report No. : FR471919F
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Spectrum Emission Mask Standard: None
Peak Power -12.43 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30,510 MHz 200,000 kHz 6.49563 GHz -65.46 dBm -53.03 dB -13.03 dB
-30,510 MHz -20.340 MHz | 200,000 kHz 6.50450 GHz -66.15 dBm 53.72dB -13.73 dB
-20.340 MHz -11.170 MHz | 200,000 kHz 6.52378 GHz -46.78 dBm -34.35 dB -14.30 dB
-11.170 MHz -10.170 MHz | 200,000 kHz 6.52384 GHz -47.25 dBm -34.82 dB -14.92 dB
10.170 MHz 11.170 MHz | 200.000 kHz 6.54617 GHz -63.94 dBm 51.51dB -31.61dB
11.170 MHz 20.340 MHz | 200.000 kHz 6.55532 GHz -65.92 dBm -53.49dB -25.51 dB
20.340 MHz 30,510 MHz | 200,000 kHz 6.56546 GHz -65.99 dém -53.56 dB -13.62 dB
30.510 MHz 50,000 MHz = 200,000 kHz 6.56757 GHz -65.46 dBm -52.03 dB -13.03 dB
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.37 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.510 MHz | 200.000 kHz 6.49301 GHz -65.22 dém -53.85 dB -13.85 dB
-30.510 MHz -20.340 MHz | 200.000 kHz 6.50460 GHz -65.67 dém -54.30 dB -14.43 dB
-20.340 MHz -11.170 MHz | 200.000 kHz 6.52381 GHz -44.44 dBm -33.08 dB -13.06 dB
-11.170 MHz -10.170 MHz | 200.000 kHz 6.52384 GHz -45.46 dBm -34.09 dB -14.19 dB
10.170 MHz 11.170 MHz | 200.000 kHz 6.54617 GHz -63.04 dBm 5167 dB -31.77 dB
11.170 MHz 20.340 MHz | 200.000 kHz 6.55534 GHz -64.84 dBm -53.47 dB -2547 dB
20.340 MHz 30,510 MHz | 200,000 kHz 6.56549 GHz -65.69 dBm -54.32 dB -14.35 dB
30.510 MHz 50,000 MHz = 200,000 kHz 6.56747 GHz -65.15 dBm -52.79 dB -13.79 dB
- —_—
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F

11AX20MIMO_Ant5_6535_106Tone_RU53
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Ref Level 15.00 dBm Offset 25.53 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -12.08 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,510 MHz 200,000 kHz 6.48784 GHz -65.19 dBm -53.10dB -13.10dB
-30,510 MHz -20.340 MHz | 200,000 kHz 6.50465 GHz -65.56 dBm -53.47 dB -13.66 dB
-20.340 MHz -11.170 MHz | 200,000 kHz 6.52379 GHz -45.48 dBm -33.40 dB -13.37 dB
-11.170 MHz -10.170 MHz | 200,000 kHz 6.52385 GHz -45.84 dBm -33.75dB -14.05 dB
10.170 MHz 11.170 MHz | 200.000 kHz 6.54615 GHz -59.17 dBm -47.09 dB -27.59 dB
11.170 MHz 20.340 MHz | 200.000 kHz 6.55528 GHz -63.32 dBm 51.23dB -23.28 dB
20.340 MHz 30,510 MHz | 200,000 kHz 6.56549 GHz -65.72 dém -53.64 dB -13.66 dB
30.510 MHz 50,000 MHz = 200,000 kHz 6.56555 GHz -65.20 dBm 12 dB -13.12 dB
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Peak Power -12.26 dBm

Standard: None

RBW 200.000 kHz

Date: 8. AUG.2024 18:06:13

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -31.160 MHz | 200.000 kHz 6.48835 GHz -65.66 dém -53.40 dB -13.40 dB
-31.160 MHz 20,770 MHz | 200.000 kHz 6.50398 GHz -65.95 dem -53.60 dB -13.85 dB
-20.770 MHz 11,390 MHz | 200.000 kHz 6.52358 GHz -48.13 dBm -35.87 dB -15.84 dB
-11.390 MHz -10.390 MHz | 200.000 kHz 6.52364 GHz -48.12 dBm -35.86 dB -16.36 dB

10.390 MHz 11.390 MHz | 200.000 kHz 6.54636 GHz -64.51 dBm -52.25dB -32.75 dB

11.390 MHz 20.770 MHz | 200.000 kHz 6.55552 GHz -65.91 dBm -53.66dB -25.87 dB

20.770 MHz 31,160 MHz = 200,000 kHz 6.56609 GHz -66.11 dém -53.86 dB -13.94 dB

31.160 MHz 50,000 MHz = 200,000 kHz 6.57853 GHz -65.23 dBm -52.97 dB -12.97 dB
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SPORTON LAB.
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Spectrum Emission Mask Standard: None
Peak Power -12.96 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.160 MHz 200,000 kHz 6.50007 GHz -65.32 dBm -52.37 dB -12.37 dB
-31.160 MHz -20.770 MHz | 200,000 kHz 6.50396 GHz -65.64 dBm -52.68 dB -12.83 dB
-20.770 MHz -11.390 MHz | 200,000 kHz 6.52360 GHz -47.89 dBm -34.94 dB -14.93 dB
-11.390 MHz -10.350 MHz | 200,000 kHz 6.52361 GHz -48.28 dBm -35.32 dB -15.42 dB
10.390 MHz 11.390 MHz | 200.000 kHz 6.54638 GHz -64.22 dBm -51.26 dB -31.56 dB
11.390 MHz 20.770 MHz | 200.000 kHz 6.55573 GHz -65.63 dBm -52.67 dB -24.71 dB
20.770 MHz 31,160 MHz = 200,000 kHz 6.56611 GHz -65.77 dém -52.81 dB -12.86 dB
31.160 MHz 50,000 MHz = 200,000 kHz 6.56786 GHz -65.32 dém -52.36 dB -12.36 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.79 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.160 MHz 200,000 kHz 6.49315 GHz -65.38 dBm -52.50 dB -12.59 dB
-31.160 MHz -20.770 MHz | 200,000 kHz 6.50399 GHz -65.60 dBm -52.82 dB -12.99 dB
-20.770 MHz -11.390 MHz | 200,000 kHz 6.52358 GHz -46.83 dBm -34.05 dB -14.02 dB
-11.390 MHz -10.350 MHz | 200,000 kHz 6.52361 GHz -47.81 dBm -35.02 dB -15.12 dB
10.390 MHz 11.390 MHz | 200.000 kHz 6.54638 GHz -63.65 dBm -50.86 dB -31.16 dB
11.390 MHz 20.770 MHz | 200.000 kHz 6.55574 GHz -65.64 dBm -52.86 dB -24.80 dB
20.770 MHz 31,160 MHz = 200,000 kHz 6.56574 GHz -65.42 dém 52.63 dB -13.12 dB
31.160 MHz 50,000 MHz = 200,000 kHz 6.57027 GHz -65.27 dém -52.48 dB -12.48 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.99 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -30,950 MHz 200,000 kHz 6.65944 GHz -65.67 dBm -53.68 dB -13.68 dB
-30,950 MHz -20.630 MHz | 200,000 kHz 6.66419 GHz -65.91 dBm -53.92 dB -14.09 dB
-20.630 MHz -11.320 MHz 200,000 kHz 6.68361 GHz -47.17 dBm -35.18 dB -15.12 dB
-11.320 MHz -10.320 MHz 200,000 kHz 6.68370 GHz -47.49 dBm -35.50 dB -15.80 dB
10.320 MHz 11.320 MHz | 200.000 kHz 6.70631 GHz -64.32 dBm -52.33dB -32.63 dB
11.320 MHz 20,630 MHz |~ 200.000 kHz 6.71551 GHz -65.89 dBm -53.80 dB -26.01 dB
20.630 MHz 30,950 MHz | 200.000 kHz 6.72581 GHz -66.07 dém -54.08 dB -14.25 dB
30.950 MHz 50,000 MHz = 200,000 kHz 6.74206 GHz -65.65 dBm -53.66 dB -13.66 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.37 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,950 MHz 200,000 kHz 6.65071 GHz -65.43 dBm -54.06 dB -14.06 dB
-30,950 MHz -20.630 MHz | 200,000 kHz 6.66413 GHz -65.82 dBm -54.46 dB -14.56 dB
-20.630 MHz -11.320 MHz 200,000 kHz 6.68365 GHz -45.68 dBm -34.32 dB -14.30 dB
-11.320 MHz -10.320 MHz 200,000 kHz 6.68370 GHz -45.78 dBm -34.41 dB -14.91 dB
10.320 MHz 11.320 MHz | 200.000 kHz 6.70629 GHz -62.20 dBm -50.83dB -31.33 dB
11.320 MHz 20,630 MHz |~ 200.000 kHz 6.71555 GHz -65.05 dBm -53.69dB -25.76 dB
20.630 MHz 30,950 MHz | 200.000 kHz 6.72564 GHz -65.48 dém 54.11 dB -14.48 db
30.950 MHz 50,000 MHz = 200,000 kHz 6.72928 GHz -65.40 dBm -54.03 dB -14.03 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F
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Range Up Frequency | Power Abs | PowerRel | Alimit |
-50.000 MHz -30,950 MHz 200,000 kHz 6.66374 GHz -65.30 dBm -53.83 dB -13.83 dB
-30,950 MHz -20.630 MHz | 200,000 kHz 6.66413 GHz -65.52 dBm -54.04 dB -14.13 dB
-20.630 MHz -11.320 MHz 200,000 kHz 6.68356 GHz -45.64 dBm -34.16 dB -14.06 dB
-11.320 MHz -10.320 MHz 200,000 kHz 6.68369 GHz -46.29 dBm -34.81 dB -14.91 dB
10.320 MHz 11.320 MHz | 200.000 kHz 6.70627 GHz -60.71 dBm -49.23 dB -30.33 dB
11.320 MHz 20,630 MHz |~ 200.000 kHz 6.71495 GHz -63.10 d&m 5162 dB -24.21 dB
20.630 MHz 30,950 MHz | 200.000 kHz 6.72594 GHz -65.80 dém 54.32 dB -14.34 dB
30.950 MHz 50,000 MHz = 200,000 kHz 6.72996 GHz -65.43 dBm 95 db -13.95 dB
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Spectrum Emission Mask
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Date: 8. AUG.2024 18:13:16

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -31.230 MHz | 200.000 kHz 6.65545 GHz -65.70 dém -54.24 dB -14.24 dB
-31.230 MHz 20,820 MHz | 200.000 kHz 6.66378 GHz -66.08 dem -54.62 dB -14.62 dB
20,820 MHz -11.410MHz | 200.000 kHz 6.68354 GHz -47.13 dBm -35.67 dB -15.63 dB
-11.410 MHz -10.410MHz | 200.000 kHz 6.68360 GHz -47.41 dBm -35.95 dB -16.05 dB

10.410 MHz 11.410 MHz | 200.000 kHz 6.70640 GHz -64.06 dBm -52.60 dB -32.90 dB

11.410 MHz 20.820 MHz |~ 200.000 kHz 6.71563 GHz -66.20 dBm -54.74 dB -26.91 dB

20.820 MHz 31,230 MHz | 200.000 kHz 6.72619 GHz -66.11 dém -54.65 dB -14.60 dB

31.230 MHz 50,000 MHz = 200,000 kHz 6.73394 GHz -65.66 dBm -54.20 dB -14.20 dB
JL ) [T )

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS8

Page Number 1 A2-258 of 275



SPORTON LAB.
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Report No. : FR471919F
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Spectrum Emission Mask Standard: None
Peak Power -12.17 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.230 MHz 200,000 kHz 6.65003 GHz -65.46 dBm -53.29 dB -13.29dB
-31.230 MHz -20,820 MHz | 200,000 kHz 6.66394 GHz -65.75 dBm -53.57 dB -13.76 dB
-20,820 MHz -11.410 MHz | 200,000 kHz 6.68349 GHz -47.04 dBm -34.87 dB -14.78 dB
-11.410 MHz -10.410 MHz | 200,000 kHz 6.68360 GHz -47.28 dBm -35.11.dB -15.21 dB
10.410 MHz 11.410 MHz | 200.000 kHz 6.70638 GHz -63.50 dBm -51.33dB -32.03 dB
11.410 MHz 20.820 MHz |~ 200.000 kHz 6.71568 GHz -65.78 dBm 5361dB -25.73 dB
20.820 MHz 31,230 MHz | 200.000 kHz 6.72622 GHz -66.06 dBm -52.89 dB -13.90 dB
31.230 MHz 50,000 MHz = 200,000 kHz 6.73903 GHz -65.33 dBm 16 dB -13.16 dB
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Spectrum Emission Mask Standard: None

Peak Power -11.83 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.230 MHz 200,000 kHz 6.65324 GHz -65.54 dBm 53.71dB -13.71dB
-31.230 MHz -20,820 MHz | 200,000 kHz 6.66378 GHz -66.10 dBm -54.27 dB -14.29 dB
-20,820 MHz -11.410 MHz | 200,000 kHz 6.68356 GHz -45.77 dBm -33.94 dB -13.91dB
-11.410 MHz -10.410 MHz | 200,000 kHz 6.68361 GHz -45.87 dBm -34.04 dB -14.34 dB
10.410 MHz 11.410 MHz | 200.000 kHz 6.70640 GHz -60.67 dBm -48.84 dB -29.14 dB
11.410 MHz 20.820 MHz |~ 200.000 kHz 6.71573 GHz -65.97 dBm -54.14 dB -26.22 dB
20.820 MHz 31,230 MHz | 200.000 kHz 6.72622 GHz -65.94 dém 54.11 dB -14.13 dB
31.230 MHz 50,000 MHz = 200,000 kHz 6.72632 GHz -65.49 dBm -53.66 dB -13.66 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F
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Spectrum o
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Spectrum Emission Mask Standard: None
Peak Power -13.20 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.450 MHz 200,000 kHz 6.81140 GHz -65.14 dBm -51.94 dB -11.94 dB
-30.450 MHz -20.300 MHz | 200,000 kHz 6.82461 GHz -65.32 dBm -52.13 dB -12.19dB
-20.300 MHz -11.150 MHz 200,000 kHz 6.83481 GHz -65.65 dBm -52.45 dB -24.54 dB
-11.150 MHz -10.150 MHz 200,000 kHz 6.84386 GHz -64.20 dBm -51.01 dB -31.11dB
10.150 MHz 11.150 MHz | 200.000 kHz 6.86614 GHz -47.69 dBm -34.49 dB -14.79 dB
11.150 MHz 20,300 MHz | 200.000 kHz 6.86634 GHz -47.37 dBm -34.17 dB -14.01 dB
20.300 MHz 30,450 MHz | 200.000 kHz 6.88544 GHz -65.43 dém 52.24 dB -12.26 dB
30.450 MHz 50,000 MHz = 200,000 kHz 6.90394 GHz -64.80 dBm -51.60 dB -11.60 dB
)il ) ARREREED e
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Count 100/100
[® 1Rm View
10 dbffuit Gheck PARS
p<200
0 dBm
-10 dBm
20 dBm -
-30 dBm .\___
-40 dBm
-50 dBm \
-60 dBm \,
-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.52 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.450 MHz 200,000 kHz 6.81724 GHz -64.64 dBm 52.12dB -12.12dB
-30.450 MHz -20.300 MHz | 200,000 kHz 6.82461 GHz -65.25 dBm 52.73dB -12.81dB
-20.300 MHz -11.150 MHz 200,000 kHz 6.83474 GHz -63.61 dBm -51.10dB -23.13 dB
-11.150 MHz -10.150 MHz 200,000 kHz 6.84387 GHz -62.77 dBm -50.25 dB -30.55 dB
10.150 MHz 11.150 MHz | 200.000 kHz 6.86614 GHz -46.36 dBm -3385dB -14.15 dB
11.150 MHz 20,300 MHz | 200.000 kHz 6.86618 GHz -46.21 dBm -33.69dB -13.67 dB
20.300 MHz 30,450 MHz | 200.000 kHz 6.88536 GHz -64.94 dgm 52.42 dB -12.53 dB
30.450 MHz 50,000 MHz = 200,000 kHz 6.80360 GHz -64.43 dém -51.92 dB -11.92 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F
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Date: 8. AUG.2024 18:24:45
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Spectrum Emission Mask Standard: None
Peak Power -12.12 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.450 MHz 200,000 kHz 6.81370 GHz -64.99 dBm -52.87 dB -12.87 dB
-30.450 MHz -20.300 MHz | 200,000 kHz 6.82461 GHz -65.53 dBm -53.41dB -13.47 dB
-20.300 MHz -11.150 MHz 200,000 kHz 6.83490 GHz -62.27 dBm -50.15 dB -22.32dB
-11.150 MHz -10.150 MHz 200,000 kHz 6.84386 GHz -61.38 dBm -49.26 dB -29.36 dB
10.150 MHz 11.150 MHz | 200.000 kHz 6.86614 GHz -45.57 dBm -33.44 dB -13.74 dB
11.150 MHz 20,300 MHz | 200.000 kHz 6.86620 GHz -45.59 dBm -33.47 dB -13.42 dB
20.300 MHz 30,450 MHz | 200.000 kHz 6.88544 GHz -65.31 dém -53.19dB -13.20 dB
30.450 MHz 50,000 MHz = 200,000 kHz 6.80801 GHz -64.74 dBm -52.62 dB -12.62 dB
JU ) QnRi e
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Date: 8.AUG.2024 18:21:49

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -31.230 MHz | 200.000 kHz 6.81215 GHz -64.98 dém -54.15 dB -14.15 dB
-31.230 MHz 20,820 MHz | 200.000 kHz 6.82383 GHz -65.57 dem -54.74 dB -14.80 dB
20,820 MHz -11.410MHz | 200.000 kHz 6.83423 GHz -65.46 dBm -54.63 dB -26.67 dB
-11.410 MHz -10.410MHz | 200.000 kHz 6.84360 GHz -64.14 dBm -53.31 dB 3341 dB

10.410 MHz 11.410 MHz | 200.000 kHz 6.86639 GHz -46.93 dBm -36.10 dB -16.60 dB

11.410 MHz 20.820 MHz |~ 200.000 kHz 6.86647 GHz -46.89 dBm -36.06 dB -16.02 dB

20.820 MHz 31,230 MHz | 200.000 kHz 6.88621 GHz -65.01 dém -54.19 dB -14.21 dB

31.230 MHz 50,000 MHz = 200,000 kHz 6.80469 GHz -64.73 dém -52.90 dB -13.90 dB
JL ) N )

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F

11AX20MIMO_Ant8_6855_52Tone_RU40

Spectrum

ﬁ

Ref Level 15.00 dBm
Count 100/100

Offset 25.61 dg Mode Sweep

heck

-70 dBm:

-80 dBm

CF 6.855 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.50 dBm

Standard: None

RBW 200.000 kHz

Date: 8. AUG.2024 18:23:55

Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -31.230 MHz | 200.000 kHz 6.81940 GHz -64.89 dém -53.38 dB -13.38 dB
-31.230 MHz 20,820 MHz | 200.000 kHz 6.82383 GHz -65.45 dBm -53.95 dB -14.02 dB
20,820 MHz -11.410MHz | 200.000 kHz 6.83429 GHz -64.29 dBm -52.79 dB -24.98 dB
-11.410 MHz -10.410MHz | 200.000 kHz 6.84360 GHz -64.12 dBm -52.62 dB -32.72 dB

10.410 MHz 11.410 MHz | 200.000 kHz 6.86640 GHz -46.97 dBm -35.47 dB -15.77 dB

11.410 MHz 20.820 MHz |~ 200.000 kHz 6.86652 GHz -46.92 dBm -35.42 dB -15.33 dB

20.820 MHz 31,230 MHz | 200.000 kHz 6.88612 GHz -65.10 dém -53.60 dB -13.72 dB

31.230 MHz 50,000 MHz = 200,000 kHz 6.80334 GHz -64.64 dBm -53.14 dB -13.14 dB
JL ) [T )

11AX20MIMO_Ant8_6855_106Tone_RU54

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.61 dg Mode Sweep

@ 1Rm View

heck

-70 dBm:

-80 dBm

CF 6.855 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.58 dBm

Standard: None

RBW 200.000 kHz

Date: 8. AUG.2024 18:25:20

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50,000 MHz -31.230 MHz | 200.000 kHz 6.81227 GHz -64.95 dém -53.37 dB -13.37 dB
-31.230 MHz 20,820 MHz | 200.000 kHz 6.82383 GHz -65.20 dém -53.62 dB -13.70 dB
20,820 MHz -11.410MHz | 200.000 kHz 6.83446 GHz -63.30 dBm 5172 dB -23.96 dB
-11.410 MHz -10.410MHz | 200.000 kHz 6.84361 GHz -61.97 dBm -50.39 dB -30.89 dB

10.410 MHz 11.410 MHz | 200.000 kHz 6.86641 GHz -46.51 dBm -34.93 dB -15.03 dB

11.410 MHz 20.820 MHz |~ 200.000 kHz 6.86643 GHz -45.69 dBm -34.11dB -14.10 dB

20.820 MHz 31,230 MHz | 200.000 kHz 6.88600 GHz -65.05 dém -53.47 dB -13.73 dB

31.230 MHz 50,000 MHz = 200,000 kHz 5.90427 GHz -64.62 dBm -53.04 dB -13.04 dB
JL ) N )

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F

11AX20MIMO_Ant5_6875_26Tone_RUO

Spectrum o
Ref Level 15.00 dBm Offset 26.02 dB Mode Sweep
Count 100/100
[® 1Rm View
10 dbffuit Gheck PARS
p<200
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-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.64 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,800 MHz 200,000 kHz 6.83148 GHz -64.58 dBm -51.95 dB -11.95 dB
-30,800 MHz -20,530 MHz | 200,000 kHz 6.84429 GHz -65.11 dBm -52.47 dB -12.57 dB
-20,530 MHz -11.270 MHz 200,000 kHz 6.85461 GHz -65.02 dBm -52.39 dB -24.50 dB
-11.270 MHz -10.270 MHz | 200,000 kHz 6.86374 GHz -63.70 dBm -51.07 dB -31.17 dB
10.270 MHz 11.270 MHz | 200.000 kHz 6.88624 GHz -47.76 dBm -35.12 dB -15.62 dB
11.270 MHz 20.530 MHz | 200.000 kHz 6.88630 GHz -47.51 dBm -34.87 dB -14.85 dB
20.530 MHz 30,800 MHz | 200,000 kHz 6.90580 GHz -64.83 dém 52.19 dB -12.20 dB
30.800 MHz 50,000 MHz = 200,000 kHz 6.02436 GHz -64.28 dém -51.64 dB -11.64 dB

JL

Date: 2AUG.2024 12:55:27
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Spectrum o
Ref Level 15.00 dBm  Offset 25.82 dB Mode Sweep
Count 100/100
[® 1Rm View
10 dbffuit Gheck PARS
p<200
0 dBm
-10 dBm
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-40 dBm
-50 dBm = \
-60 dBm %
-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.09 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30,800 MHz 200,000 kHz 6.84084 GHz -64.62 dBm -51.52dB -11.52 dB
-30,800 MHz -20,530 MHz | 200,000 kHz 6.84422 GHz -65.27 dBm -52.18 dB -12.20 dB
-20,530 MHz -11.270 MHz 200,000 kHz 6.85451 GHz -65.28 dBm -52.19 dB -24.22 dB
-11.270 MHz -10.270 MHz | 200,000 kHz 6.86374 GHz -63.62 dBm -50.73 dB -31.03 dB
10.270 MHz 11.270 MHz | 200.000 kHz 6.88627 GHz -48.83 dBm -35.74 dB -15.84 db
11.270 MHz 20.530 MHz | 200.000 kHz 6.88632 GHz -47.92 dBm -34.82 dB -14.79 dB
20.530 MHz 30,800 MHz | 200,000 kHz 6.90575 GHz -65.03 dém -51.94 dB -12.00 dB
30.800 MHz 50,000 MHz = 200,000 kHz 6.01324 GHz -64.46 dBm -51.37 dB -11.37 dB

JL

Date: 8.AUG.2024 18:26:22
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F

11AX20MIMO_Ant5_6875_52Tone_RU40

Date: 8. AUG.2024 18:28:31

Spectrum o
Ref Level 15.00 dBm  Offset 25.82 dB Mode Sweep
Count 100/100
[® 1Rm View
10 dbffuit Gheck PARS
p<200
0 dBm
-10 dBm
-20 dBm ,’ || !
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-40 dBm ~
-50 dBm \
-60 dBm — ] .
-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.74 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,800 MHz 200,000 kHz 6.83698 GHz -64.50 dBm 52.76 dB -12.76 dB
-30,800 MHz -20,530 MHz | 200,000 kHz 6.84434 GHz -64.85 dBm -53.11dB -13.26 dB
-20,530 MHz -11.270 MHz 200,000 kHz 6.85450 GHz -62.56 dBm -50.81 dB -22.83 dB
-11.270 MHz -10.270 MHz | 200,000 kHz 6.86374 GHz -61.87 dBm -50.12 dB -30.22 dB
10.270 MHz 11.270 MHz | 200.000 kHz 6.88627 GHz -46.12 dBm -34.37 dB -14.47 dB
11.270 MHz 20.530 MHz | 200.000 kHz 6.88630 GHz -46.88 dBm -35.14 dB -15.12 dB
20.530 MHz 30,800 MHz | 200,000 kHz 6.90566 GHz -64.80 dBm -53.06 dB -13.23 dB
30.800 MHz 50,000 MHz = 200,000 kHz 6.01342 GHz -64.08 dBm -52.33 dB -12.33 dB
JU ) ARREREED e
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Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.82 dg Mode Sweep

@ 1Rm View

heck
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-70 dBm:

-80 dBm

CF 6.875 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -12.22 dBm

Standard: None

RBW 200.000 kHz

Date: 8. AUG.2024 18:29:55

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz 30,800 MHz | 200.000 kHz 6.84361 GHz -64.32 dém -52.10 dB -12.10 dB
-30,800 MHz 20,530 MHz | 200.000 kHz 6.84428 GHz -64.80 dem -52.58 dB -12.66 dB
20,530 MHz -11.270MHz | 200.000 kHz 6.85448 GHz -59.87 dBm -47.65 dB -19.65 dB
-11.270 MHz -10.270MHz | 200.000 kHz 6.86377 GHz -58.31 dBm -46.08 dB -26.78 dB

10.270 MHz 11.270 MHz | 200.000 kHz 6.88624 GHz -45.59 dBm -33.36dB -13.86 dB

11.270 MHz 20.530 MHz | 200.000 kHz 6.88633 GHz -45.39 dBm -33.16 dB -13.11dB

20.530 MHz 30,800 MHz | 200,000 kHz 6.90578 GHz -64.74 dgm 52.52 dB -12.54 dB

30.800 MHz 50,000 MHz = 200,000 kHz 6.90630 GHz -64.03 dém -51.81 dB -11.81 dB
JL ) [T )

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F

11AX20MIMO_Ant8_6875_26Tone_RUO

JL

Date: 2AUG.2024 12:57:49

Spectrum o
Ref Level 15.00 dBm Offset 25.91 dB Mode Sweep
Count 100/100
[® 1Rm View
10 dbffuit Gheck PARS
p<200
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-60 dBm .
-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.79 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30,870 MHz 200,000 kHz 6.83300 GHz -64.44 dBm -53.65 dB -13.65 dB
-30,870 MHz -20,580 MHz | 200,000 kHz 6.84415 GHz -64.93 dBm -54.14 dB -14.17 dB
-20,580 MHz -11.290 MHz | 200,000 kHz 6.85452 GHz -64.97 dBm -54.18 dB -26.26 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.86372 GHz -63.45 dBm -52.66 dB -32.76 dB
10.290 MHz 11.290 MHz | 200.000 kHz 6.88628 GHz -46.05 dBm -35.26 dB -15.36 dB
11.290 MHz 20.580 MHz | 200.000 kHz 6.88632 GHz -45.84 dBm -35.05dB -15.03 dB
20.580 MHz 30,870 MHz | 200.000 kHz 6.90583 GHz -64.85 dém -54.06 dB -14.11dB
30.870 MHz 50,000 MHz = 200,000 kHz 6.02448 GHz -64.33 dBm -53.54 dB -13.54 dB

G e
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Ref Level 15.00 dBm
Count 100/100

Offset 25.71 d8 Mode Sweep

@ 1Rm View
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-70 dBm

-80 dBm

CF 6.875 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.10 dBm

Standard: None

RBW 200.000 kHz

JL

Date: 8. AUG.2024 18:26:59

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz 30,870 MHz | 200.000 kHz 6.83216 GHz -64.78 dém -53.68 dB -13.68 dB
-30.870 MHz 20,580 MHz | 200.000 kHz 6.84415 GHz -65.25 dem -54.15 dB -14.18 dB
-20.580 MHz 11,200 MHz | 200.000 kHz 6.85457 GHz -65.20 dBm -54.10 dB -26.22 dB
-11.290 MHz -10.290 MHz | 200.000 kHz 6.86374 GHz -63.47 dBm -52.37 dB -32.87 dB

10.290 MHz 11.290 MHz | 200.000 kHz 6.88628 GHz -47.19 dBm -36.09 dB -16.19 dB
11.290 MHz 20.580 MHz | 200.000 kHz 6.88631 GHz -45.99 dBm -34.89 dB -14.87 db
20.580 MHz 30,870 MHz | 200.000 kHz 6.90583 GHz -65.05 dém -53.95 dB -14.00 db
30.870 MHz 50,000 MHz = 200,000 kHz 6.02368 GHz -64.60 dBm -52.50 dB -13.50 dB
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11AX20MIMO_Ant8_6875_52Tone_RU40

Spectrum o

Ref Level 15.00 dBm Offset 25.71 dB Mode Sweep
Count 100/100

10 dbffuit Gheck PARS
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-70 dBm

-80 dBm

CF 6.875 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -10.76 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-50.000 MHz -30,870 MHz 200,000 kHz 6.84055 GHz -64.61 dBm -53.86 dB -13.86 dB
-30,870 MHz -20,580 MHz | 200,000 kHz 6.84424 GHz -64.89 dBm -54.14 dB -14.26 dB
-20,580 MHz -11.290 MHz | 200,000 kHz 6.85442 GHz -64.69 dBm -53.94 dB -25.94 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.86372 GHz -63.67 dBm 52.81 dB -33.01dB
10.290 MHz 11.290 MHz | 200.000 kHz 6.88624 GHz -45.58 dBm -34.82 dB -15.73 dB
11.290 MHz 20.580 MHz | 200.000 kHz 6.88639 GHz -46.17 dBm -35.41dB -15.33 dB
20.580 MHz 30,870 MHz | 200.000 kHz 6.90578 GHz -64.71 dém -53.96 dB -14.07 db
30.870 MHz 50,000 MHz = 200,000 kHz 6.90649 GHz -64.24 dBm -52.48 dB -13.48 dB

il J [T

Date: 8. AUG.2024 18:29:07
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Ref Level 15.00 dBm Offset 25.71 dB Mode Sweep
Count 100/100

@ 1Rm View
10 dbffuit Gheck PARS
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-70 dBm

-80 dBm

CF 6.875 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -11.42 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |

-50.000 MHz -30,870 MHz 200,000 kHz 6.83725 GHz -64.74 dBm -53.33dB -13.33dB
-30,870 MHz -20,580 MHz | 200,000 kHz 6.84422 GHz -65.21 dBm -53.79 dB -13.89 dB
-20,580 MHz -11.290 MHz | 200,000 kHz 6.85463 GHz -62.04 dBm -50.62 dB -22.80 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.86373 GHz -61.22 dBm -49.80 dB -30.10 dB
10.290 MHz 11.290 MHz | 200.000 kHz 6.88628 GHz -45.19 dBm -33.77 dB -13.87 db
11.290 MHz 20.580 MHz | 200.000 kHz 6.88631 GHz -44.31 dBm -32.80 dB -12.88 db
20.580 MHz 30,870 MHz | 200.000 kHz 6.90584 GHz -65.10 dém -53.68 dB -13.72 dB
30.870 MHz 50,000 MHz = 200,000 kHz 6.91761 GHz -64.51 dém -52.09 dB -13.00 dB

il J [T

Date: 8. AUG.2024 18:30:32
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11AX20MIMO_Ant5_6895_26Tone_RUO

Spectrum o
Ref Level 15.00 dBm  Offset 25.96 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.64 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.080 MHz 200,000 kHz 6.85400 GHz -64.67 dBm -53.03 dB -13.03 dB
-31.080 MHz -20.720 MHz | 200,000 kHz 6.86393 GHz -65.08 dBm -53.44 dB -13.45 dB
-20.720 MHz -11.360 MHz 200,000 kHz 6.88354 GHz -47.24 dBm -35.60 dB -15.52 dB
-11.360 MHz -10.360 MHz 200,000 kHz 6.88365 GHz -47.68 dBm -36.24 d -16.34 dB
10.360 MHz 11.360 MHz = 200.000 kHz 6.90634 GHz -62.71 dBm -51.07 dB -31.37 dB
11.360 MHz 20.720 MHz | 200.000 kHz 6.91566 GHz -64.94 dBm -53.30dB -25.35 dB
20.720 MHz 31,080 MHz = 200.000 kHz 6.92603 GHz -64.79 dém 53.15dB -13.22 dB
31.080 MHz 50,000 MHz = 200,000 kHz 6.94130 GHz -64.20 dém -52.56 dB -12.56 dB

il J [T

Date: 8. AUG.2024 18:31:32
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Ref Level 15.00 dBm  Offset 25.96 dB Mode Sweep
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-80 dBm

CF 6.895 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -11.14 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-50.000 MHz -31.080 MHz 200,000 kHz 6.85709 GHz -64.34 dBm -53.20 dB -13.20 dB
-31.080 MHz -20.720 MHz | 200,000 kHz 6.86398 GHz -64.82 dBm -53.68 dB -13.74 dB
-20.720 MHz -11.360 MHz 200,000 kHz 6.88363 GHz -46.50 dBm -35.36 dB -15.36 dB
-11.360 MHz -10.360 MHz 200,000 kHz 6.88365 GHz -46.30 dBm -35.17 dB -15.27 dB
10.360 MHz 11.360 MHz = 200.000 kHz 6.90634 GHz -61.87 dBm -50.73 dB -31.03 dB
11.360 MHz 20.720 MHz | 200.000 kHz 6.91566 GHz -63.26 dBm -52.22 dB -24.27 dB
20.720 MHz 31,080 MHz = 200.000 kHz 6.92593 GHz -64.52 dBm -53.38 dB -13.56 dB
31.080 MHz 50,000 MHz = 200,000 kHz 6.02852 GHz -64.12 dém -52.98 dB -12.98 dB

il J [T

Date: 8.AUG.2024 18:33:24
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F

11AX20MIMO_Ant5_6895_106Tone_RU53

Spectrum
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Ref Level 15.00 dBm
Count 100/100

Offset 25.96 d8

Mode Sweep
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-80 dBm

CF 6.895 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.56 dBm
Range Low |

Standard: None

RBW 200.000 kHz

Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz -31,080 MHz | 200.000 kHz 6.86392 GHz -64.43 dém -52.67 dB -12.87 dB
31,080 MHz -20.720 MHz | 200.000 kHz 6.86403 GHz -64.74 dém -53.18 dB -13.30 dB
-20.720 MHz 11,360 MHz | 200.000 kHz 6.88363 GHz -46.45 dBm -34.89 dB -14.98 dB
-11.360 MHz -10.360 MHz | 200.000 kHz 6.88366 GHz -46.46 dBm -34.90 dB -15.20 dB
10.360 MHz 11.360 MHz = 200.000 kHz 6.90634 GHz -58.99 dBm -47.43 dB -27.73 dB
11.360 MHz 20.720 MHz | 200.000 kHz 6.91554 GHz -62.40 dBm -50.84 dB -22.99 dB
20.720 MHz 31,080 MHz = 200.000 kHz 6.92607 GHz -64.93 dém -53.37 dB -13.38 dB
31.080 MHz 50,000 MHz = 200,000 kHz 6.04494 GHz -64.24 dBm -52.68 dB -12.68 dB
JL ) [T )

Date: 8. AUG.2024 18:35:04
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10001 pts
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Spectrum Emission Mask
Peak Power -10.18 dBm

Standard: None

RBW 200.000 kHz

Date: 8.AUG.2024 18:32:28

Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.740 MHz | 200.000 kHz 6.86344 GHz -64.68 dBm -54.50 dB -14.50 dB
-30.740 MHz 20,490 MHz | 200.000 kHz 6.86435 GHz -65.04 dem -54.86 dB -14.96 dB
-20.490 MHz -11.250MHz | 200.000 kHz 6.88368 GHz -45.31 dBm -35.13 dB -15.06 dB
-11.250 MHz -10.250 MHz | 200.000 kHz 6.88375 GHz -45.90 dBm -35.72 dB -15.82 dB

10.250 MHz 11.250 MHz | 200.000 kHz 6.90625 GHz -63.12 dBm -52.94 dB -33.04 dB

11.250 MHz 20.490 MHz | 200.000 kHz 6.91540 GHz -65.05 dBm -54.87 dB -26.95 dB

20.490 MHz 30,740 MHz | 200.000 kHz 6.92536 GHz -64.64 dBm -54.46 dB -14.91 dB

30.740 MHz 50,000 MHz = 200,000 kHz 6.94210 GHz -64.46 dBm -54.28 dB -14.28 dB
JL ) [T )

Sporton International Inc. (Kunshan)
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Date: 8. AUG.2024 18:34:09

Spectrum o
Ref Level 15.00 dBm  Offset 25.85 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.85dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.740 MHz 200,000 kHz 6.85753 GHz -64.24 dBm -53.38 dB -13.38 dB
-30.740 MHz -20.490 MHz | 200,000 kHz 6.86431 GHz -64.41 dBm -53.55 dB -13.61dB
-20.450 MHz -11.250 MHz 200,000 kHz 6.88373 GHz -45.02 dBm -34.17 dB -14.15 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.88375 GHz -45.11 dBm -34.26 dB -14.36 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.90619 GHz -61.50 d&m -50.65 dB -31.75 dB
11.250 MHz 20.490 MHz | 200.000 kHz 6.91526 GHz -63.62 dBm -52.76 dB -24.97 dB
20.490 MHz 30,740 MHz | 200.000 kHz 6.92560 GHz -64.63 dém 53.78 dB -13.95 dB
30.740 MHz 50,000 MHz = 200,000 kHz 6.92666 GHz -64.09 dém -53.23 dB -13.23 dB
JU ) ARREREED e

11AX20MIMO_Ant8_6895_106Tone_RU53

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.85 de Mode Sweep

@ 1Rm View

heck

-60 dBm

-70 dBm:

-80 dBm

CF 6.895 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -10.43 dBm
Range Low |

Standard: None

RBW 200.000 kHz

Date: 8. AUG.2024 18:35:43

Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.740 MHz | 200.000 kHz 6.85487 GHz -64.50 deém -54.07 dB -14.07 dB
-30.740 MHz 20,490 MHz | 200.000 kHz 6.86428 GHz -64.95 dem -54.52 dB -14.55 dB
-20.490 MHz -11.250MHz | 200.000 kHz 6.88369 GHz -43.58 dBm -33.14 dB -13.10 dB
-11.250 MHz -10.250 MHz | 200.000 kHz 6.88375 GHz -44.88 dBm -34.44 dB -14.54 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.90614 GHz -57.84 dBm -47.40 dB -29.70 dB
11.250 MHz 20.490 MHz | 200.000 kHz 6.91500 GHz -61.92 dBm -51.49dB -23.91 dB
20.490 MHz 30,740 MHz | 200.000 kHz 6.92565 GHz -64.77 dém -54.34 dB -14.45 dB
30.740 MHz 50,000 MHz = 200,000 kHz 6.93952 GHz -64.39 dBm -52.95 dB -13.95 dB
JL ) N )

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS8
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11AX20MIMO_Ant5_6995_26Tone_RUO

Spectrum o
Ref Level 15.00 dBm  Offset 25.732 dB Mode Sweep
Count 100/100
[® 1Rm View
10 dbffuit Gheck PARS
p<200
0 dBm
-10 dBm T i
-20 dBm - \ :
-30 dBm { \ )
-40 dBm - -
~5e-drr /
-60 dBm 7
-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.83 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,950 MHz 200,000 kHz 6.95219 GHz -64.26 dBm -54.43 dB -14.43 dB
-30,950 MHz -20.630 MHz | 200,000 kHz 6.96408 GHz -64.87 dBm -55.05 dB -15.07 dB
-20.630 MHz -11.320 MHz 200,000 kHz 6.98340 GHz -47.75 dBm -37.93 dB -17.68 dB
-11.320 MHz -10.320 MHz 200,000 kHz 6.98374 GHz -46.79 dBm -36.96 dB -18.26 dB
10.320 MHz 11.320 MHz | 200.000 kHz 7.00632 GHz -64.72 dBm -54.89 dB -34.99 dB
11.320 MHz 20,630 MHz |~ 200.000 kHz 7.01550 GHz -67.74 dBm -57.91dB -30.03 dB
20.630 MHz 30,950 MHz | 200.000 kHz 7.02592 GHz -67.95 dém 56.13 dB -18.17 dB
30.950 MHz 50,000 MHz = 200,000 kHz 7.030326 GHz -67.44 dBm -57.61 dB -17.61 dB
- ——
JU ) QnRi e

Date: 8. AUG.2024 18:37.06

11AX20MIMO_Ant5_6995_52Tone_RU37

Spectrum o

Ref Level 15.00 dBm  Offset 25.732 dB Mode Sweep

Count 100/100

[® 1Rm View

10 dbffuit Gheck PARS
p<200

0 dBm

-10 dBm f 1| i

-20 dBm : t

. | T T

-40 dBm n

|~ ]
//
-60 dBm
—/ fretiran

-70 dBm

-80 dBm

CF 6.995 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -9.17 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30,950 MHz 200,000 kHz 6.95188 GHz -63.98 dBm -54.81 dB -14.81dB
-30,950 MHz -20.630 MHz | 200,000 kHz 6.96408 GHz -64.73 dBm -55.56 dB -15.59 dB
-20.630 MHz -11.320 MHz 200,000 kHz 6.98353 GHz -45.81 dBm -36.64 dB -16.51 dB
-11.320 MHz -10.320 MHz 200,000 kHz 6.98369 GHz -46.05 dBm -36.87 dB -16.97 dB
10.320 MHz 11.320 MHz | 200.000 kHz 7.00632 GHz -61.64 dBm -52.46 dB -32.56 dB
11.320 MHz 20,630 MHz |~ 200.000 kHz 7.01561 GHz -64.71 dBm -55.54 dB -27.56 dB
20.630 MHz 30,950 MHz | 200.000 kHz 7.02590 GHz -66.95 dBm 57.768 dB -17.83 dB
30.950 MHz 50,000 MHz = 200,000 kHz 7.03083 GHz -66.55 dBm -57.38 dB -17.38 dB
- —
JU ) QnRi e
Date: 8 AUG.2024 18:39.27
Sporton International Inc. (Kunshan) Page Number 1 A2-270 of 275
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11AX20MIMO_Ant5_6995_106Tone_RU53

Spectrum o

Ref Level 15.00 dBm  Offset 25.732 dB Mode Sweep
Count 100/100

10 dbffuit Gheck PARS

—y
-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.52 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,950 MHz 200,000 kHz 6.96403 GHz -64.36 dBm -54.85 dB -14.85 dB
-30,950 MHz -20.630 MHz | 200,000 kHz 6.96408 GHz -64.81 dBm -55.30 dB -15.34 dB
-20.630 MHz -11.320 MHz 200,000 kHz 6.98364 GHz -45.76 dBm -36.24 dB -16.20 dB
-11.320 MHz -10.320 MHz 200,000 kHz 6.98369 GHz -45.70 dBm -36.18 dB -16.28 dB
10.320 MHz 11.320 MHz | 200.000 kHz 7.00630 GHz -58.68 dBm -49.16 dB -29.66 dB
11.320 MHz 20,630 MHz |~ 200.000 kHz 7.01457 GHz -61.03 d&m 51.52dB -24.43 dB
20.630 MHz 30,950 MHz | 200.000 kHz 7.02594 GHz -67.97 dém -56.45 dB -18.47 db
30.950 MHz 50,000 MHz = 200,000 kHz 7.03748 GHz -67.39 dém -57.87 dB -17.87 dB
- ———
J{ J AR e

Date: 8. AUG.2024 18:42:40

11AX20MIMO_Ant8_6995_26Tone_RUO

Spectrum o
Ref Level 15.00 dBm  Offset 25.80 dB Mode Sweep
Count 100/100
[® 1Rm View
10 dbffuit Gheck PARS
p<200
0 dBm
-10 dBm f \ i
-20 dBm l +
-30 dBm L " L
- T -
-40 dBm — /
S g /
-60 dBm —
-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.60 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,800 MHz 200,000 kHz 6.96390 GHz -64.40 dBm -55.80 dB -15.80 dB
-30,800 MHz -20,530 MHz | 200,000 kHz 6.96426 GHz -64.93 dBm -56.33 dB -16.40 dB
-20,530 MHz -11.270 MHz 200,000 kHz 6.98367 GHz -45.03 dBm -36.43 dB -16.38 dB
-11.270 MHz -10.270 MHz | 200,000 kHz 6.98374 GHz -45.67 dBm -37.07 dB -17.37 dB
10.270 MHz 11.270 MHz | 200.000 kHz 7.00623 GHz -63.23 dBm -54.63dB -35.53 dB
11.270 MHz 20.530 MHz | 200.000 kHz 7.01553 GHz -67.86 dam -59.26 dB -31.26 dB
20.530 MHz 30,800 MHz | 200,000 kHz 7.02580 GHz -67.68 dém -59.08 dB -10.00 dB
30.800 MHz 50,000 MHz = 200,000 kHz 7.02777 GHz -67.36 dBm -568.76 dB -18.76 dB
- ——
JU ) ARREREED e
Date: 8 AUG.2024 18:38:25
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F

11AX20MIMO_Ant8_6995_52Tone_RU37

Spectrum

ﬁ

Ref Level 15.00 dBm
Count 100/100

Offset 25.80 de Mode Sweep

heck

=50-UBT

-60 dBm

-70 dBm:

-80 dBm

CF 6.995 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -9.28 dBm
| | rew

Standard: None
RBW 200.000 kHz
Range Low

Date: 8. AUG.2024 18:40:03

Range Up Frequency | Power Abs | PowerRel | Alimit |
-50.000 MHz -30,800 MHz 200,000 kHz 6.96185 GHz -64.06 dBm -54.78 dB -14.78 dB
-30,800 MHz -20,530 MHz | 200,000 kHz 6.96429 GHz -64.51 dBm -55.23 dB -15.33 dB
-20,530 MHz -11.270 MHz 200,000 kHz 6.98372 GHz -45.43 dBm -36.15 dB -16.14 dB
-11.270 MHz -10.270 MHz | 200,000 kHz 6.98374 GHz -45.46 dBm -36.18 dB -16.48 dB
10.270 MHz 11.270 MHz | 200.000 kHz 7.00621 GHz -61.97 dBm -52.69 dB -33.99 dB
11.270 MHz 20.530 MHz | 200.000 kHz 7.01539 GHz -66.13 dém -56.85 dB -28.98 dB
20.530 MHz 30,800 MHz | 200,000 kHz 7.02578 GHz -67.24 dém -57.96 dB -17.98 db
30.800 MHz 50,000 MHz = 200,000 kHz 7.02660 GHz -66.85 dBm -57.57 dB -17.57 dB
JL ) N )

11AX20MIMO_Ant8_6995_106Tone_RU53

Date: 8.AUG.2024 18:43:25

Spectrum o
Ref Level 15.00 dBm  Offset 25.80 dB Mode Sweep
Count 100/100
[® 1Rm View
10 dbffuit Gheck PARS
p<200
0 dBm
-10 dBm
{ I
20 dBm - !
-30 dBm ! I
p [ T
-40 dBm
50 dibm el // s
-60 dBm —
-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.90 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,800 MHz 200,000 kHz 6.95308 GHz -64.32 dBm -54.42 dB -14.42 dB
-30,800 MHz -20,530 MHz | 200,000 kHz 6.96422 GHz -64.84 dBm -54.94 dB -14.96 dB
-20,530 MHz -11.270 MHz 200,000 kHz 6.98368 GHz -44.90 dBm -35.01 dB -14.96 dB
-11.270 MHz -10.270 MHz | 200,000 kHz 6.98374 GHz -44.93 dBm -35.03 dB -15.33 dB
10.270 MHz 11.270 MHz | 200.000 kHz 7.00626 GHz -59.25 dBm -49.35 dB -29.65 dB
11.270 MHz 20.530 MHz | 200.000 kHz 7.00652 GHz -55.54 dBm -45.64 dB -2543 dB
20.530 MHz 30,800 MHz | 200,000 kHz 7.02555 GHz -67.43 dém 57.53 dB -17.83 dB
30.800 MHz 50,000 MHz = 200,000 kHz 7.02855 GHz -67.22 dém -57.32 dB -17.32 dB
JU ) QnRi e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS8
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F

11AX20MIMO_Ant5_7095_26Tone_RUS

Spectrum

ﬁ

Ref Level 15.00 dém  Offset 25.93 d8
Count 100/100

Mode Sweep

10 dbffuit Gheck PARS

-80 dBm

CF 7.095 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.83 dBm

Standard: None

RBW 200.000 kHz

il J

Date: 8.AUG.2024 18:44:31

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz 30,950 MHz | 200.000 kHz 7.05551 GHz -67.42 dém -55.50 dB -15.50 dB
-30.950 MHz 20,630 MHz | 200.000 kHz 7.06409 GHz -68.11 dém -56.28 dB -16.32 dB
20,630 MHz 11,320 MHz | 200.000 kHz 7.07443 GHz -68.01 dBm -56.17 dB -28.22 dB
-11.320 MHz -10.320 MHz | 200.000 kHz 7.08371 GHz -64.62 dBm -52.79 dB -33.29 dB

10.320 MHz 11.320 MHz | 200.000 kHz 7.10632 GHz -47.98 dBm -36.15 dB -16.25 dB
11.320 MHz 20,630 MHz |~ 200.000 kHz 7.10636 GHz -47.29 dBm -35.46 dB -15.43 dB
20.630 MHz 30,950 MHz | 200.000 kHz 7.12573 GHz -68.88 dém -57.05 dB -17.31dB
30.950 MHz 50,000 MHz = 200,000 kHz 7.12753 GHz -68.75 dém -56.92 dB -16.92 dB

11AX20MIMO_Ant5_7095_52Tone_RU40

Spectrum

Ref Level 15.00 dém  Offset 25.93 d8
Count 100/100

Mode Sweep

@ 1Rm View

10 dbffuit Gheck PARS

-80 dBm

CF 7.095 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.77 dBm
Rangelow | RangeUp | RBW |

Standard: None

Frequency | Power Abs | PowerRel

RBW 200.000 kHz

| atimit |

Date: 8. AUG.2024 18:46:12

-50.000 MHz -30.950 MHz 200,000 kHz 7.04974 GHz -67.00 dBm -55.23 dB -15.23 dB
-30.950 MHz -20.630 MHz 200,000 kHz 7.06419 GHz -67.52 dBm -55.75 dB -15.92 dB
-20.630 MHz -11.320 MHz 200.000 kHz 7.07446 GHz -65.98 dBm -54.21 dB -26.28 dB
-11.320 MHz -10.320 MHz 200.000 kHz 7.08369 GHz -64.03 dBm -52.26 dB -32.36 dB
10.320 MHz 11.320 MHz = 200.000 kHz 7.10632 GHz -46.70 dBm -34.93 dB -15.03 dB
11.320 MHz 20.630 MHz = 200.000 kHz 7.10634 GHz -45.90 dBm -34.13 dB -14.12 dB
20.630 MHz 30,950 MHz | 200.000 kHz 7.12594 GHz -68.74 dBm -56.97 dB -16.98 dB
30,950 MHz 50.000 MHz = 200.000 kHz 7.12725 GHz -68.32 dBm -56.55 dB -16.55 dB
JL ) [T )

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS8
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F

11AX20MIMO_Ant5_7095_106Tone_RU54

Spectrum

ﬁ

Ref Level 15.00 dBm
Count 100/100

Offset 25.93 de Mode Sweep

heck

-80 dBm

CF 7.095 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.48 dBm

Standard: None

RBW 200.000 kHz

Date: 8.AUG.2024 18:49:22

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz 30,950 MHz | 200.000 kHz 7.04653 GHz -67.38 dém -55.90 dB -15.90 dB
-30.950 MHz 20,630 MHz | 200.000 kHz 7.06415 GHz -67.76 dém -56.28 dB -16.40 dB
20,630 MHz 11,320 MHz | 200.000 kHz 7.07439 GHz -63.42 dBm -51.93 dB -23.95 dB
-11.320 MHz -10.320 MHz | 200.000 kHz 7.08372 GHz -60.28 dBm -48.90 dB -29.50 dB

10.320 MHz 11.320 MHz | 200.000 kHz 7.10632 GHz -45.98 dBm -34.50 dB -14.60 dB

11.320 MHz 20,630 MHz |~ 200.000 kHz 7.10640 GHz -45.11 dBm -3363dB -13.56 dB

20.630 MHz 30,950 MHz | 200.000 kHz 7.12590 GHz -68.89 dBm -57.40 dB -17.47 db

30.950 MHz 50,000 MHz = 200,000 kHz 7.12964 GHz -68.30 dBm -56.82 dB -16.82 dB
JL ) N )

11AX20MIMO_Ant8_7095_26Tone_RUS8

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.00 dg Mode Sweep

@ 1Rm View

heck

-80 dBm

CF 7.095 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -9.81dBm
Range Low |

Standard: None

RBW 200.000 kHz

Date: 8. AUG.2024 18:45.08

Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz 30,800 MHz | 200.000 kHz 7.04929 GHz -67.29 dém -57.47 dB -17.47 dB
-30,800 MHz 20,530 MHz | 200.000 kHz 7.06423 GHz -68.09 dem -58.28 dB -18.31 dB
20,530 MHz -11.270MHz | 200.000 kHz 7.07454 GHz -68.03 dBm -58.22 dB -30.28 dB
-11.270 MHz -10.270MHz | 200.000 kHz 7.08374 GHz -65.06 dBm -55.25 dB -35.35 dB
10.270 MHz 11.270 MHz | 200.000 kHz 7.10627 GHz -44.96 dBm -35.15dB -15.25 dB
11.270 MHz 20.530 MHz | 200.000 kHz 7.10628 GHz -44.60 dBm -34.79 dB -14.78 dB
20.530 MHz 30,800 MHz | 200,000 kHz 7.12578 GHz -68.88 dém -59.07 dB -10.00 dB
30.800 MHz 50,000 MHz = 200,000 kHz 7.12827 GHz -68.44 dBm -568.63 dB -18.63 dB
JL ) [T )

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS8
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11AX20MIMO_Ant8_7095_52Tone_RU40

Spectrum o

Ref Level 15.00 dBm  Offset 26.00 dB Mode Sweep
Count 100/100

10 dbffuit Gheck PARS

-60 dBm \

-, Em
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.86 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -30,800 MHz 200,000 kHz 7.06038 GHz -66.65 dBm -55.79 dB -15.79 dB
-30,800 MHz -20,530 MHz | 200,000 kHz 7.06421 GHz -67.13 dBm -56.27 dB -16.28 dB
-20,530 MHz -11.270 MHz 200,000 kHz 7.07458 GHz -66.28 dBm -55.42 dB -27.51dB
-11.270 MHz -10.270 MHz | 200,000 kHz 7.08374 GHz -64.64 dBm -53.78 dB -33.88 dB
10.270 MHz 11.270 MHz | 200.000 kHz 7.10627 GHz -45.76 dBm -34.89 dB -14.99 dB
11.270 MHz 20.530 MHz | 200.000 kHz 7.10628 GHz -44.42 dBm -33.56dB -13.55 dB
20.530 MHz 30,800 MHz | 200,000 kHz 7.12566 GHz -68.12 dém 57.26 dB -17.42 db
30.800 MHz 50,000 MHz = 200,000 kHz 7.12655 GHz -67.70 dém -56.84 dB -16.84 dB
- —
J{ J [ CEEEERE ]

Date: 8. AUG.2024 18:46:50

11AX20MIMO_Ant8_7095_106Tone_RU54

Spectrum o

Ref Level 15.00 dBm  Offset 26.00 dB Mode Sweep
Count 100/100

@ 1Rm View
10 dbffuit Gheck PARS

B—
-1“ Em
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.86 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.800 MHz | 200.000 kHz 7.06207 GHz -66.68 dém -55.82 dB -15.82 dB
-30.800 MHz -20.530 MHz | 200.000 kHz 7.06427 GHz -67.25 dem -56.39 dB -16.46 dB
-20.530 MHz -11.270 MHz | 200.000 kHz 7.07470 GHz -65.03 dBm 54.17 dB -26.38 dB
-11.270 MHz -10.270 MHz | 200.000 kHz 7.08374 GHz -63.18 dBm 52.32dB -32.42dB
10.270 MHz 11.270 MHz | 200.000 kHz 7.10627 GHz -44.84 dBm -33.98dB -14.08 dB
11.270 MHz 20.530 MHz | 200.000 kHz 7.10630 GHz -44.11 dBm -33.25dB -13.23 dB
20.530 MHz 30,800 MHz | 200,000 kHz 7.12574 GHz -68.10 dém 57.24 dB -17.32 dB
30.800 MHz 50,000 MHz = 200,000 kHz 7.12719 GHz -67.68 dBm -56.82 dB -16.82 dB
- —_—
J{ J [ CEEEERE ]
Date: 8. AUG.2024 18:50.01
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Report No. : FR471919F

Appendix B. AC Conducted Emission Test Results

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang : =
Relative Humidity : (38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E R§§247-QP
50.0 | 15E RSS247-AVG
40.0
: 12
30.0
D
20.0
10.0
V15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-L 2024 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loszs Remark
MHz ~ dBuV dE ~ dBuV  dBuV dB dE
1 0.153 47.44 -18.38 65.82 26.90 0.12 10.42 QF
2 0.153 30.14 -25.68 55.82 19.60 0.12 10.42 Average
3%  0.180 49.41 -15.09 64.50 38.91 0.09 10.41 QP
4 0.180 31.41 -23.09 54.50 20.91 0.09 10.41 Average
5 0.214 44.38 -18.67 63.05 33.90 0.08 10.40 QF
& 0.214 24.38 -28.67 53.05 13.90 0.08 10.40 Average
7 0.280 38.73 -22.08 60.B1 28.28 0.09 10.35 QF
8 0.280 22.73 -28.08 50.81 12.28 0.09 10.35 Average
9 0.437 41.60 -15.51 57.11 31.40 -0.06 10.26 QP
10 0.437 26.00 -21.11 47.11 15.80 —0.06 10.26 Average
11 7.769 43.75 -16.25 60.00 33.61 -0.23 10.37 QF
12 7.769 31.45 -18.55 50.00 21.31 -0.23 10.37 Average
Sporton International Inc. (Kunshan) Page Number : B1 of B2
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Report No. : FR471919F

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
50.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
/|
40.0
30.0 y 1z
|
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2024 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
WHz ~ dBuv a8  dBuv  dBuv a8 dE
1 0.197 48.64 -15.12 63.76 38.10 0.13 10.41 QF
2 0.197 31.14 -22.62 53.76 20.60 0.13 10.41 Average
3 0.251 43.96 -17.77 61.73 33.60 -0.01 10.37 QP
4 0.251 27.26 -24.47 5L.73 16.90 —0.01 10.37 Average
5*  0.484 43.18 -13.09 56.27 33.10 -0.15 10.23 QF
& 0.484 27.98 -18.29 46.27 17.90 -0.15 10.23 Average
7 0.595 41.22 -14.78 56.00 31.20 -0.16 10.18 QF
8 0.5095 23.92 -22.08 46.00 13.90 —0.16 10.18 Average
9 0.708 40.17 -15.83 56.00 30.20 -0.17 10.14 QP
10 0.708 23.57 -22.43 46.00 13.60 —0.17 10.14 Average
11 8.683 40.36 -10.64 60.00 30.11 -0.24 10.49 QF
12 8.683 27.06 -22.94 50.00 16.81 =-0.24 10.49 Average
Note:
1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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saronas. FCC RF Test Report

Report No. : FR471919F

Appendix C. Radiated Spurious Emission

Radiated Spurious Emission Test Modes

Mode Band (Ii;‘a:; Antenna Modulation Channel Frequency g::z RU Remark
Mode 1 U-NII-5 5.925-6.425 CDD5+8 802.1lax HE20 1 5955 MCSO0 Full -
Mode 2 U-NII-5 5.925-6.425 CDD 5+8 802.11ax HE20 1 5955 MCSO0  RU26/0 -
Mode 3 U-NII-5 5.925-6.425 CDD 5+8 802.11ax HE20 1 5955 MCS0 RU52/37 -
Mode 4 U-NII-5 5.925-6.425 CDD 5+8 802.11ax HE20 1 5955 MCSO RU106/53 -
Mode 5 U-NII-5 5.925-6.425 CDD 5+8 802.11ax HE20 45 6175 MCSO Full -
Mode 6 U-NII-5 5.925-6.425 CDD 5+8 802.11ax HE20 93 6415 MCSO Full -
Mode 7  U-NII-5 5.925-6.425 CDD 5+8 802.1lax HE40 3 5965 MCSO0 Full -
Mode 8 U-NII-5 5.925-6.425 CDD 5+8 802.11ax HE40 43 6165 MCSO Full -
Mode 9 U-NII-5 5.925-6.425 CDD 5+8 802.11ax HE40 91 6405 MCSO Full -
Mode 10 U-NII-5 5.925-6.425 CDD5+8 802.11ax HE80 7 5985 MCSO Full -
Mode 11  U-NII-5 5.925-6.425 CDD 5+8 802.11ax HE80 39 6145 MCSO Full -
Mode 12 U-NII-5 5.925-6.425 CDD 5+8 802.11ax HE80 87 6385 MCSO Full -
Mode 13 U-NII-5 5.925-6.425 CDD 5+8 802.11ax HE160 15 6025 MCSO0 Full -
Mode 14 U-NII-5 5.925-6.425 CDD 5+8 802.11ax HE160 47 6185 MCSO0 Full -
Mode 15 U-NII-5 5.925-6.425 CDD 5+8 802.11ax HE160 79 6345 MCSO Full -
Mode 16 U-NII-5 5.925-6.425 CDD 5+8 802.11ax HE20 97 6435 MCSO0 Full -
Mode 17 U-NII-6 6.425-6.525 CDD 5+8 802.11ax HE20 105 6475 MCSO Full -
Mode 18 U-NII-6 6.425-6.525 CDD 5+8 802.11ax HE20 113 6515 MCSO Full -
Mode 19 U-NII-5 6.425-6.525 CDD 5+8 802.11ax HE40 99 6445 MCSO0 Full -
Mode 20 U-NII-6 6.425-6.525 CDD 5+8 802.11ax HE40 107 6485 MCSO0 Full -
Mode 21 U-NII-5 6.425-6.525 CDD 5+8 802.11ax HE80 103 6465 MCS0 Full -
Mode 22 U-NII-6 6.425-6.525 CDD 5+8 802.11ax HE40 115 6525 MCSO0 Full -
Mode 23 U-NII-6 6.425-6.525 CDD 5+8 802.11ax HE80 119 6545 MCSO Full -
Mode 24 U-NII-8 6.425-6.525 CDD 5+8 802.11ax HE160 111 6505 MCSO Full -
Mode 25 U-NII-7 6.525-6.875 CDD 5+8 802.1lax HE20 117 6535 MCSO0 Full -
Mode 26 U-NII-7 6.525-6.875 CDD 5+8 802.11ax HE20 149 6695 MCSO0 Full -
Mode 27 U-NII-7 6.525-6.875 CDD 5+8 802.11ax HE40 123 6565 MCSO0 Full -
Mode 28 U-NII-7 6.525-6.875 CDD 5+8 802.11ax HE40 147 6685 MCSO0 Full -
Mode 29 U-NII-7 6.525-6.875 CDD 5+8 802.11ax HE40 179 6845 MCSO Full -
Mode 30 U-NII-7 6.525-6.875 CDD 5+8 802.11ax HE80 135 6625 MCSO Full -
Mode 31 U-NII-7 6.525-6.875 CDD 5+8 802.11ax HE80 151 6705 MCSO0 Full -
Mode 32 U-NII-7 6.525-6.875 CDD 5+8 802.1lax HE160 143 6665 MCSO0 Full -
Mode 33 U-NII-7 6.525-6.875 CDD 5+8 802.11ax HE20 185 6875 MCSO0 Full -
Mode 34 U-NII-7 6.525-6.875 CDD 5+8 802.11ax HE80 183 6865 MCSO0 Full -
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Mode 35 U-NII-7 6.525-6.875 CDD 5+8 802.11ax HE160 175 6825 MCSO Full -
Mode 36 U-NII-8 6.875-7.125 CDD 5+8 802.11lax HE20 189 6895 MCSO0 Full -
Mode 37 U-NII-8 6.875-7.125 CDD 5+8 802.11ax HE20 209 6995 MCSO Full -
Mode 38 U-NII-8 6.875-7.125 CDD 5+8 802.11ax HE20 229 7095 MCSO Full -
Mode 39 U-NII-8 6.875-7.125 CDD 5+8 802.11ax HE20 229 7095 MCSO RU26/8 -
Mode 40 U-NII-8 6.875-7.125 CDD 5+8 802.11lax HE20 229 7095 MCS0 RU52/40 -
Mode 41 U-NII-8 6.875-7.125 CDD 5+8 802.11lax HE20 229 7095 MCSO0 RU106/54 -
Mode 42 U-NII-8 6.875-7.125 CDD 5+8 802.11lax HE40 203 6965 MCSO0 Full -
Mode 43 U-NII-8 6.875-7.125 CDD 5+8 802.11ax HE40 227 7085 MCSO0 Full -
Mode 44 U-NII-8 6.875-7.125 CDD 5+8 802.11ax HE80 199 6945 MCSO Full -
Mode 45 U-NII-8 6.875-7.125 CDD 5+8 802.11ax HE80 215 7025 MCSO Full -
Mode 46 U-NII-8 5.925-6.425 CDD 5+8 802.11ax HE160 207 6985 MCSO0 Full -
Mode 47 U-NII-8 6.875-7.125 CDD 5+8 802.11ax HE40 187 6885 MCSO0 Full -
Mode 48 U-NII-5 5.925-6.425 CDD 5+8 802.11ax HE160 15 6025 MCSO0 Full -

Part 27M N7 DFT-s Max BW/QPSK/1RB1
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Summary of each worse mode

Mode Modulation Ch. ('IZJIEC;) (dll;a/ellm) (dléiun\]/i/tm) M(zrg;n Pol. F:\alzk Result  Remark
1 802.11ax HE20 1 5923.15 52.81 68.20 -15.39 H AVERAGE Pass Band Edge
1 802.11ax HE20 1 11910.00 37.61 54.00 -16.39 AVERAGE Pass Harmonic
2 802.11ax HE20 1 5923.15 44.56 68.20 -23.64 H AVERAGE Pass Band Edge
2 802.11ax HE20 1 - - - - - - - Harmonic
3 802.11ax HE20 1 7379.00 51.81 68.20 -16.39 H AVERAGE Pass Band Edge
3 802.11ax HE20 1 - - - - - - - Harmonic
4 802.11lax HE20 1 7939.00 51.88 68.20 -16.32 H Average Pass Band Edge
4 802.11ax HE20 1 - - - - - - - Harmonic
5 802.11ax HE20 45 - - - - - - - Band Edge
5 802.11ax HE20 45 12350.00 47.68 74.00 -26.32 \% PEAK Pass Harmonic
6 802.11ax HE20 93 - - - - - - - Band Edge
6 802.11ax HE20 93  12830.00 46.55 88.20 -41.65 \Y PEAK Pass Harmonic
7 802.11ax HE40 3 5922.30 52.95 68.20 -15.25 H AVERAGE Pass Band Edge
7 802.11ax HE40 3 11930.00 47.09 74.00 -26.91 \% PEAK Pass Harmonic
8 802.11ax HE40 43 - - - - - - - Band Edge
8 802.11ax HE40 43 12330.00 46.76 74.00 -27.24 \% PEAK Pass Harmonic
9 802.11ax HE40 91 - - - - - - - Band Edge
9 802.11ax HE40 91 12810.00 47.18 88.20 -41.02 \Y PEAK Pass Harmonic
10 802.11ax HE80 7 5918.28 53.39 68.20 -14.81 H AVERAGE Pass Band Edge
10 802.11ax HE80 7 11970.00 46.84 74.00 -27.16 \% PEAK Pass Harmonic
11 802.11ax HE80 39 - - - - - - - Band Edge
11 802.11ax HE80 39 12290.00 47.43 74.00 -26.57 \% PEAK Pass Harmonic
12 802.11ax HE80 87 - - - - - - - Band Edge
12 802.11ax HE8O0 87 12770.00 45.85 88.20 -42.35 \% PEAK Pass Harmonic
13 Sggégx 15  5867.6  50.62 682  -1758 H  Average Pass Band Edge
13 Sggégx 15  8029.00  49.76 5400  -424 H  PEAK  Pass  Harmonic
14 832;;3)( 47 - - - - - - - Band Edge
14 832;'23)( 47 12370.00 47.05 74.00 -26.95 H PEAK Pass Harmonic
15 832;;3)( 79 - - - - - - - Band Edge
15 Sggégx 79 12690.00  46.95 7400 -2705 H  PEAK  Pass  Harmonic
16 802.11ax HE20 97 - - - - - - - Band Edge
16 802.11ax HE20 97 12870.00 48.06 88.20 -40.14 \Y PEAK Pass Harmonic
17 802.11ax HE20 105 - - - - - - - Band Edge
17 802.11ax HE20 105 12950.00 47.70 88.20 -40.50 \% PEAK Pass Harmonic
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18 802.11ax HE20 113 - - - - - - - Band Edge
18 802.11ax HE20 113 13030.00 47.55 88.20 -40.65 \% PEAK Pass Harmonic
19 802.11ax HE40 99 - - - - - - - Band Edge
19 802.11ax HE40 99 12890.00 47.82 88.20 -40.38 \% PEAK Pass Harmonic
20 802.11ax HE40 107 - - - - - - - Band Edge
20 802.11ax HE40 107 12970.00 47.34 88.20 -40.86 \Y PEAK Pass Harmonic
21 802.11ax HE80 103 - - - - - - - Band Edge
21 802.11ax HE80 103 12930.00 47.19 88.20 -41.01 \% PEAK Pass Harmonic
22 802.11ax HE40 115 - - - - - - - Band Edge
22 802.11ax HE40 115 13050.00 46.81 88.20 -41.39 \% PEAK Pass Harmonic
23 802.11ax HE80 119 - - - - - - - Band Edge
23 802.11ax HE80 119 13090.00 46.20 88.20 -42.00 H PEAK Pass Harmonic
24 ngégx 11 - - ; ; - - - Band Edge
24 Baéi'égx 111 13010.00 46.10 88.20 -42.10 H PEAK Pass Harmonic
25 802.11ax HE20 117 - - - - - - - Band Edge
25 802.11ax HE20 117 13070.00 47.96 88.20 -40.24 \% PEAK Pass Harmonic
26 802.11ax HE20 149 - - - - - - - Band Edge
26 802.11ax HE20 149 13390.00 42.20 54.00 -11.80 V  AVERAGE Pass Harmonic
27 802.11ax HE40 123 - - - - - - - Band Edge
27 802.11ax HE40 123 13130.00 46.40 88.20 -41.80 \Y PEAK Pass Harmonic
28 802.11ax HE40 147 - - - - - - - Band Edge
28 802.11ax HE40 147 13370.00 47.46 74.00 -26.54 \% PEAK Pass Harmonic
29 802.11ax HE40 179 - - - - - - - Band Edge
29 802.11ax HE40 179 13690.00 47.41 88.20 -40.79 \% PEAK Pass Harmonic
30 802.11ax HE80 135 - - - - - - - Band Edge
30 802.11ax HE80 135 13250.00 45.40 74.00 -28.60 \Y PEAK Pass Harmonic
31  802.11ax HE80 151 - - - - - - - Band Edge
31 802.11ax HE80 151 13410.00 45.91 88.20 -42.29 \% PEAK Pass Harmonic
32 Sglzz'iégx 143 - - - - - - - Band Edge
32 Sglzz'iégx 143 13330.00 46.23 74.00 -27.77 H PEAK Pass Harmonic
33 802.11ax HE20 185 - - - - - - - Band Edge
33 802.11ax HE20 185 13750.00 47.31 88.20 -40.89 \% PEAK Pass Harmonic
34 802.11ax HE80 183 - - - - - - - Band Edge
34 802.11ax HE80 183 13730.00 46.01 88.20 -42.19 \% PEAK Pass Harmonic
35 8322? 175 - - ; ; - - - Band Edge
35 8322? 175 13650.00  45.03 8820 -4317 V  PEAK  Pass  Harmonic
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36  802.1lax HE20 189 - - - - - - - Band Edge
36 802.11ax HE20 189 13790.00 47.81 88.20 -40.39 \% PEAK Pass Harmonic
37 802.11ax HE20 209 - - - - - - - Band Edge
37 802.11ax HE20 209 13990.00 47.81 88.20 -40.39 \% PEAK Pass Harmonic
38 802.11ax HE20 229 7128.04 52.82 68.20 -15.38 H AVERAGE Pass Band Edge
38 802.11ax HE20 229 14190.00 47.10 88.20 -41.10 \Y PEAK Pass Harmonic
39 802.11ax HE20 229 7185.64 45.53 68.20 -22.67 V  AVERAGE Pass Band Edge
39 802.11ax HE20 229 - - - - - - - Harmonic
40 802.11ax HE20 229 7177.16 45.46 68.20 -22.74 H AVERAGE Pass Band Edge
40 802.11ax HE20 229 - - - - - - - Harmonic
41 802.11ax HE20 229 7188.36 4551 68.20 -22.69 V  AVERAGE Pass Band Edge
41  802.1lax HE20 229 - - - - - - - Harmonic
42 802.11ax HE40 203 - - - - - - - Band Edge
42 802.11ax HE40 203 13930.00 44.06 88.20 -44.14 H PEAK Pass Harmonic
43 802.11ax HE40 227 7125.48 48.60 68.20 -19.60 H AVERAGE Pass Band Edge
43 802.11ax HE40 227 14170.00 46.13 88.20 -42.07 \% PEAK Pass Harmonic
44 802.11ax HE80 199 - - - - - - - Band Edge
44 802.11ax HE80 199 13890.00 44.65 88.20 -43.55 \Y PEAK Pass Harmonic
45 802.11ax HE80 215 7126.20 49.23 68.20 -18.97 H AVERAGE Pass Band Edge
45 802.11ax HE80 215 14050.00 44.92 88.20 -43.28 H PEAK Pass Harmonic
46 83222)( 207 7125.64 47.93 68.20 -20.27 H AVERAGE Pass Band Edge
46 Sglzz'iégx 207 13970.00 45.02 88.20 -43.18 H PEAK Pass Harmonic
47 802.11ax HE40 187 - - - - - - - Band Edge
47 802.11ax HE40 187 13770.00 45.74 88.20 -42.46 \% PEAK Pass Harmonic

<Co-location mode>

Mode Modulation Ch. (II:\/rIthl) (dll_;,i\</ellrn) (dléiun\]/iltm) M(ng)in Pol. Z'\E/Zk Result Remark

802.11ax HE160 15 5839.40 52.10 68.20 -16.10 H AVERAGE Pass Band Edge

8 802.11ax HE160 15 12050.00 45.29 74.00 -28.71 \% PEAK Pass Harmonic
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Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full_5955MHz

ANT CDD 5+8
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
134 138 !
ik ok
WIFI € PEAK, WIFI GE PEAK

N M3 | J_
1
Gl 54 LMWWMMMWMWMMWM”M*

448 44
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592458 7105 88.20 -17.15 57.64 35,05 1052 3116 Q.60 100 301 PEAK 1 5955.00 113,90 ------ ----- 10.5 35.20 1054 3L17 .00 100 36l PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134 "
95 a5
N B3
W GE(AVG) WIFIGE(AVG)

B0 B
1 |
) 488//_/___,JJW_~——*“
Av
g s 04

163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdnENe B &N Bh & B B o &y
1 592315 52.B1 68.20 -15.39 39.42 35.04 1051 3116 Q.00 100 301 AVERAGE 1 5955.00 105,30 ------ ----- 573 35.20 1054 3L17 0.00 100 361 AVERAGE
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1
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full_5955MHz
ANT CDD 5+8
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134 1
95 a5
Vi pE PEAK VI 6E PEAK
N B3 | F
. | . WWW
g : MW
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5919.77 e@.61 88.20 -27.59 47.24 3.8 1051 3116 Q.60 358 32 PEK 1 5955.00 110.00 ------ ------ .45 35.20 10.54 3L17 .0 38 3L PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
N B3
WIF|GE(AVG) WIFIGE(AVE)
5.0 A |
) 1 e e —
Av
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdnENe B &N Bh & B B o &y
1 592471 47.69 68.20 -20.51 34.28 35.85 1052 3116 Q.00 358 32 AVERAGE 1 5955.00 10L12 ------ ----- 7.5 35.20 10.54 3L17 000 358 31 AVERAGE
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Pol. Horizontal Vertical
mLﬂeI(dBle) o Level (dBuVim)
1138 138
75 913
W [ il I |
. i W G PEAK \ b [ T
6:"_ — | GEN_\ [T I ] [ ]
I i) | L 1L Tﬂq\@
1 " Ldad L
Peak 488 e st ety
Avg 5 &
1 kl
163
10000 H1600. 13200, 14300, 16400, 18000
10000 11500, 13200, 14800, 15400, 18000 Frequency (W)
Frequency (MHz)
. Linit Over Read  Ant Cable Preamp Aux APos TPos
Linit Over Read At Cable Preamp  Awe APos TRos Freg level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark -
- Mz dBul/m dBuv/n @D dBWV B B B B o dgg
Mz dBuu/mdBv/in B dBY B B B M8 o deg 1 1091008 45.46 74.00 -5.54 5.8 3.7 15.20 6L29 608 10 360 PEAK
L5000 46.54 TH.00-17.46 S92 B0 1521 6L 000 - - PENC 2 151000 361 S4.00-16.39 45.00 3870 150 6L29 0.00 100 360 AVERAGE
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2
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU26/0_5955MHz
ANT CDD 5+8
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
W GEPEAK] VI GE PEAK
N B3 | F
5.0 84
! P ——
448 4&8W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 598339 %6.13 88.20 -3LO7 4097 3450 1050 301e Q.00 100 244 PEAC 1 595,00 99.90 ------ ---e- B6.35 35.20 10.54 3L17 .00 100 244 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 i
N B3
WIFIEIAVG) WIFIGE(AVG)
5.0 W\‘ A |
448 i 44 L——’v—‘—“"_’/‘
Av
g 15 32‘5\,.//‘/_/“—»44
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 392315 4456 68.20 -23.84 3117 3504 1051 30116 Q.00 100 244 AVERAGE 1 595,00 90.79 ------ ------ 713 35.20 1054 3L17 .00 100 244 AVERAGE
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2
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU26/0_5955MHz
ANT CDD 5+8
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
Wi G PEAK] ! VI GE PEAK
N B3 | F
5.0 84
| MWM‘WMWWWW
484 488 W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 588133 56.76 88.20 -3L.44 43,61 34.83 10.48 3016 Q.00 100 19 PEN 1 595,00 99.31 ------ ---e- 7674 35.20 1054 3L17 6.0 100 19 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
N B3
W QAVGJ WIFIGE(AVG)
5.0 A |
448 1 44 L-—"~—‘—“"_’r
Av
g s 32‘5\»/—’”_/‘4_‘/\4_/
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 59740 44.46 68.20 -23.74 3108 3454 1050 3016 Q.00 100 19 AVERAGE 1 595,00 83.00 ------ ----- 69.43 35,20 10.54 3L17 .00 100 19 AVERAGE
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Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU52/37_5955MHz

ANT CDD 5+8
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
VI GF PEAK] VI GE PEAK
N B3 | F
5.0 84
1 WWMMMW
488 L W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5920.55 55.67 88.20 -31.53 4030 35.82 1051 3116 Q.00 108 267 PEAC 1 5955.00 99.44 ---omn --ee- B.87 35.20 10.54 3L17 6.0 100 267 PEAC
i +LEVEl ({BUVim) el @B}
1138 1138
95 45 i
K 8.3
WRIGE(G) WIFI 6E(AVG)
55:0 65\0
2
Il 1 "”
AV \/\/_F_J_/"_,»,_/
g s 38
163
163
f 1000 2800, 46100, 6400, 8200, 10000
5825 5851, 581, 5903, 5928, 5955 Frequency (WHz)
Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos Tos
Linit Over Read Ant Cable Preamp Aux APos TPos freg Level Line Linit Level Factor Loss Factor Factor Renark
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 5910.80 44.46 63.20 -13.74 3116 34.95 10.50 3216 0.00 100 267 AVERAGE

Mz dBuV/w dBub/m @B dBwV dB/m A8 A8 A8 o deg
1 59%5.08 99.62 ------ ------ 705 3$.28 1054 3217 0.0 108 267 AVERAGE
1 7939.08 SLB1 63.20 -16.39 36.55 35.98 1234 3298 0.0 108 267 Average

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS8

Page Number : C11 of C79



saranis. FCC RF Test Report Report No. : FR471919F

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU52/37_5955MHz

ANT CDD 5+8
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
Wi GRPEAK] VFI6E PEAK
N B3 | F
5.0 1 84
T bl [ W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5843.01 5628 88.20 3102 43.17 .70 1045 3114 QB0 31 29 PEK 1 595,00 9095 ---o-- ---e- 7.3 3H.20 1054 3L e M PEA
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
N B3
W BE(RVG) WIFIGE(AVG)

60 s&u”'ﬂ““ﬂﬂ H HT“ H HHT
a 1 s Lw_ﬁd_/

Av
9 1 32‘5/~//d_/~_/w

163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 599610 44.42 68.20 -23.78 3114 3454 1050 3016 Q.00 371 20 AVERAGE 1 595,00 83.% ---m- ---e- .37 3$.20 1054 3L17 6.0 371 20 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C12 of C79

TEL : +86-512-57900158
FCC ID: IHDT56AS8



saranis. FCC RF Test Report

Report No. : FR471919F

Mode Band Edge - L

U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz

ANT
Pol. Horizontal
11nLe\leI(dBuVJm)
1138
95
Wl G PE
N
5.0
1
448
Peak
15
163
815 5851, 581, 5903, 5928, 5955
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Mo BWR B B Bk & 6 B o dy
1 5849.57 56.30 88.20 3190 43.30 .70 10.45 3115 Q.00 100 266 PEAK
11nLe\leI(dBuVJm)
1138
95
N
WIFSE(AVG
5.0
448 1
Av
9 15
163
815 5851, 581, 5903, 5928, 5955
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 591084 44.43 63.20 -13.72 3117 34.97 10.59 3216 0.00 100 266 AVERAGE

CDD 5+8

Fundamental
o Level (dBuVim)
1134
1
a5
VI GE PEAK
B3 | F
. Wwww
4HW
15
163
1000 2600, 400, 6400, g200. 10000
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
MdhENe B &N Bh & B B o &
1 595,00 99.20 ------ ----- B5.63 35.20 10.54 3L17 @.00 100 266 PEAK
o Level (dBuVim)
134
ars i
813
WIF GE(AVE)
A |
2
44
32‘5\/\’/_#__/_/@/\/_/
163
1000 2600, 4600, 6400, 8200, 10000

Frequency (MHz)

Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark

Mz dBuV/mdBuV/m B dBw dBfm B B B deg
1 5995.08 98.79 ------ ------ 7.2 3520 10.54 3217 0.08 100 266 AVERAGE
1 7939.09 5188 68.20 -16.32 36.62 35.99 12.34 3295 0.08 100 266 Average

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS8

Page Number : C13 of C79



saranis. FCC RF Test Report

Report No. : FR471919F

Mode Band Edge - L

U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz

ANT CDD 5+8
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 95 1
WIFIBE,PM( VI GE PEAK
N B3 | F
5.0 84
1 e s S
Plidastad it 0
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5888.41 56.43 88.20 -3L77 43.40 3473 1046 3016 Q.00 303 303 PEKC 1 5955.00 9431 ---emm --eee- B4 35.20 1054 3L17 .00 3 313 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
N B3
WIF GE(AVG WIFIGE(AVG)
5.0 A |
448 4 44 e ——————
Av
9 15 35
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 91368 44.43 68.20-23.77 3LO7 3501 1051 3116 Q.60 303 323 AVERAGE 1 595,00 85.08 ------ ----- 7131 3.0 1054 3L17 .00 303 325 AVERAGE
Sporton International Inc. (Kunshan) Page Number : Cl4 of C79

TEL : +86-512-57900158
FCC ID: IHDT56AS8



e as. FCC RF Test Report Report No. : FR471919F

Pol. Horizontal Vertical
1‘.lr(‘\LmI(lll!l]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| GEM\@ : il ﬂ:ﬁﬂ@
1
Peak mwmmwwm I ST AP ORIy
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12350.00 46.B0 74.00 -27.18 34.06 38.80 15.54 6L3§ 0.8 - - PEAC 1 12350.00 47.68 74.00 -26.32 3490 38.80 15.54 6L.3% 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C150of C79

TEL : +86-512-57900158
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e as. FCC RF Test Report Report No. : FR471919F

Pol. Horizontal Vertical
1‘.lr(‘\u!mi(lIBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| i) | Tﬂq\@
1 1
Peak MWMW nmmwmwww
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12830.00 46.77 88.20 -41.93 3297 30.33 15.92 6L% 0.8 - - PEMC 1 12830.00 46.55 88.20 -41.65 3315 30.33 15.92 6L.%5 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C16 of C79

TEL : +86-512-57900158
FCC ID: IHDT56AS8



FCC RF Test Report

SPORTON LAB. Report No. : FR471919F
7
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT CDD 5+8
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134 1
95 a5
Vi G PEAK] VI 6E PEAK
N B3 | F
" | " WW
mwwwwwmwwwwwwww .
Peak
15 15
163 163
815 5853, 5881, 5909, 5931, 5965 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592030 63.55 88.20 -85 30.07 35.03 1051 3116 Q.00 106 196 PEAK 1 5965.00 103,50 ------ ------ 4.9 3.4 1055 3L17 .00 186 29 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
N B3
W GE(AVE) WIFIGE(AVG)
5.0 A |
1
" mw/“’_f”»JM
Av
9 15 35
163 163
815 5853, 5881, 5909, 5931, 5965 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592030 5295 68.20 -15.5 39.57 35.03 1051 3116 Q.00 106 196 AVERAGE 1 5965.00 100.63 ------ ------ §.60 35.24 1055 3L17 000 186 296 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of C79

TEL : +86-512-57900158
FCC ID: IHDT56AS8



FCC RF Test Report

SPORTON LAB. Report No. : FR471919F
7
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT CDD 5+8
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
IH 6E PEAK VI GE PEAK
N B3 | F
5.0 4 84
448 4BBW
Peak
15 15
163 163
815 5853, 5881, 5909, 5931, 5965 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5924.% 6120 88.20 -27.00 47.79 .85 1052 316 Q.00 3% 33 PEA 1 5965.00 104,14 ------ ---o- .49 3B.27 105 3L 6. /e 33 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
s s !
N B3
W GE(AVG) WIFIGE(AVE)
5.0 A |
1
448 44 S —————
Av
g s 325\/\/’4‘/_0‘J\'J
163 163
815 5853, 5881, 5909, 5931, 5965 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 5924.40 50.60 68.20 -17.60 37.19 35.05 1052 3116 Q.00 356 33 AVERAGE 1 5965.00 96.27 ------ ------ .62 3.7 1055 3L17 0.0 356 33 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C18 of C79

TEL : +86-512-57900158
FCC ID: IHDT56AS8



e as. FCC RF Test Report Report No. : FR471919F

Pol. Horizontal Vertical
mLeveI(dBqu) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| GEM\@ il g:ﬁE(qk@
1L 1 P 1
Peak memwuﬂﬂﬁw& [IPTRR PR T ——
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 11930.00 d6.60 74.00 -27.38 3400 3870 15.22 6L3 0.8 - - PEM 1 11930.00 47.09 74.00 -20.91 34.47 3870 15.22 6L3 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C19 of C79

TEL : +86-512-57900158
FCC ID: IHDT56AS8



e as. FCC RF Test Report Report No. : FR471919F

Pol. Horizontal Vertical
mLﬁeI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| GEMKIQ il GEMKIQ
1L 1 P 1
Peak W&W mmwimmwmﬂﬂmiw
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12330.00 46,00 74.00 -28.00 23.24 38.80 15.53 6L/ 0.8 - - PEMC 1 12330.00 46.76 74.00 -27.14 3400 38.80 15.53 6Ly 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C20 of C79

TEL : +86-512-57900158
FCC ID: IHDT56AS8



e as. FCC RF Test Report Report No. : FR471919F

Pol. Horizontal Vertical
1‘.lr(‘\uwei(lll!l]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| GEM\@ il GEM\@
! 1
Peak 488 AT CPg TR TR nmme
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12810.00 46,00 88.20 -42.19 5273 30.31 15.9% 6L93 0.8 - - PEAC 1 12810.00 47.13 88.20 -41.02 339 30.31 15.% 6L.93 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C21 of C79

TEL : +86-512-57900158
FCC ID: IHDT56AS8



saranis. FCC RF Test Report

Report No. : FR471919F

10
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full_5985MHz
ANT CDD 5+8
Pol. Horizontal Fundamental
IMLe\re\ (dBuVIm) 11"Le\ie\ (dBuVim)
1138 1138
1
915 95
yIF| G PEA I GE PEAK]
B3 F B3 F
B0 ! B
MWWMWMMMWWW u
Peak
ki 35
163 163
5825 5887, 5689, 59, 5953, 5985 1l 2600, 400, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux  APos  TPos Linit Over Read  Ant Cable Preamp  Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBMi BN B BN B B & B o dy MduhBNe B &N Bh & B B 0 &
1 5916.84 62.94 83.20 -25.26 49.59 35.80 10.51 32.16 0.0 108 263 PEAK 1 5983.08 16235 ------ ------ B8.61 35.34 10.57 3017 0.00 100 263 PEAK
: +nLEVeI(0BuVim) 11"Le\;e\ (dBuVim)
1138 1134
915 Lk 1
B3 8.3
WIFI GE(AVE) WIFI 6E(AVG)
850 650 |
1
" s R N
Av
g " 5
181 163
1000 200, 4600, 6400. 8200, 10000
5625 5887, 5689, 59, 5953, 5985 Frequency (Hz)
Frequency (MHz)
linit Over Read Ant Cable Preamp  Aux  APos  TPos
Linit Over Read At Cable Preamp  Aux APos  TPos freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Mz dBuV/m dBuv/m B BV dB/m  dB OB OB m  deg
Mz dBuV/n dBuV/m  dB dBV B B B B o deg 1 5985.00 94.09 --oos oooee- 88.35 35.34 10.57 3017 8.68 188 263 AVERAGE
1 5918.28 53.39 68.20 -14.81 40.03 35.01 10.51 32.16 0.00 100 263 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C79

TEL : +86-512-57900158
FCC ID: IHDT56AS8



FCC RF Test Report

SPORTON LAB. Report No. : FR471919F
10
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full_5985MHz
ANT CDD 5+8
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
' N | WHEPE
N V v V B3 | F
5.0 i 85 WWWWMWWMW
muwwwwwwwwwwwwww at
Peak
15 15
163 163
815 5857, 5883, 590, 5983, 5985 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592420 5831 88.20 -29.89 44.01 35,85 1051 3116 Q.08 3@ 36 PEAC 1 595,00 99.47 ---omn --ee- B.73 3.4 1057 3L17 6. 37 36 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 i
N B3
W GE(AVE) WIFIGE(AVG)
5.0 A |
" ! u S SR
Av
9 15 35
163 163
815 5857, 5883, 590, 5983, 5985 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdnENe B &N Bh & B B o &y
1 925,00 4371 68.20 -19.49 35.30 35.05 1052 3116 Q.00 37 36 AVERAGE 1 5985.00 90.76 ------ ------ 7.0 3.4 1057 3L17 6.0 370 36 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C79

TEL : +86-512-57900158
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e as. FCC RF Test Report

Report No. : FR471919F

Pol. Horizontal Vertical
1mu}vel(li&]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| GEMKIQ il GEMKIQ
1
Peak U MWWMWW“TW g ————
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 11970.00 45.58 74.00 -28.40 529 3878 15,25 6LiL .00 --- PEAK 1 11970.00 46.54 74.00 -27.16 34.20 3878 15,25 6Li 0.8 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS8

Page Number : C24 of C79



e as. FCC RF Test Report Report No. : FR471919F

Pol. Horizontal Vertical
mLﬁeI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| GEMKIQ : il GEMKIQ
1
Peak mmmmw ;
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12290.00 47.28 74.00 -20.70 %451 38.80 15.50 6L.o4 0.00 - - PEMC 1 12290.00 47.43 74.00 -20.57 34.67 38.80 15.50 614 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C25 of C79

TEL : +86-512-57900158
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e as. FCC RF Test Report Report No. : FR471919F

Pol. Horizontal Vertical
1mu}vel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| GEMKIQ il GEMKIQ
Peak R P ATy TR i——
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 L770.00 45.46 88.20 -42.74 5221 0.7 15.87 6L9 000 - - PEMC 1 L0770.00 45.85 88.20 -42.35 32.61 30.27 15.87 6L.99 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C26 of C79

TEL : +86-512-57900158
FCC ID: IHDT56AS8



saranis. FCC RF Test Report Report No. : FR471919F

13

Mode Band Edge - L

U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full_6025MHz

ANT CDD 5+8
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
113§ 113§
95 95 :
| o A ok Tt | _ A
AR RS
i3 L
[ 1 Al
448 44
Peak
15 35
163 163
B 5665, 5905, 5045. 5985, 6025 1000 2600. 4500, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy Modinds B BN Bh B B & o dg
1 5869.60 61.33 83.20 -26.00 48.29 34.75 10.47 3216 0.00 108 267 PEAK 1662508 97.91 ------ --o-e- B4.12 3536 10.68 3217 0.0 168 267 PEAC
11nLe\leI (dBuVIm) 11,,Lewe\ {dBuVIm)
1138 1134
175 95 i
"3 Wm 83
WIH GE(AVE)
W GE(AVE) i -
[
a ! s B
Av 124
g 15
163
163
i 1000 2600. 4600, 400, §200. 10000
5625 5665, 5905, 5045. 5985, 6025 Frequency (Hz)
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos
Linit Over Read Ant Cable Preamp Aux APos TPos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Remark -
- Mz dBuV/mdBuV/m B dBw dBfm B B B deg
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 685.08 90.08 ------ ------ 76.29 35.36 10.68 3217 0.00 108 267 AVERAGE
1 SO0 S0.60 6B.20 1058 3055 M7 1046 16 .00 108 267 AVERMGE LoD 76 MG AN M B 14 I 000 18 207 hersge
Sporton International Inc. (Kunshan) Page Number 1 C27 of C79

TEL : +86-512-57900158
FCC ID: IHDT56AS8



saranis. FCC RF Test Report

Report No. : FR471919F

Band Edge - L

U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full_6025MHz

Mode
ANT
Pol. Vertical
11nLe\leI(dBuVJm)
1138
95
Vi GE PEA
N
5.0 1
gl
Peak
15
163
815 5865, 5905, 5945, 5985, 025
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Mo BWR B B Bk & 6 B o dy
1 5913.60 58.46 88.20 -29.74 45.10 3501 1051 316 .60 39 320 PEAC
11nLe\leI(dBuVJm)
1138
95
N
AYAVAYAINN [
5.0 [
L !
Av
9 15
163
815 5865, 5905, 5945, 5985, 025
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

B dw dBm B B B oo deg

1 5892.40 47.25 63.20 -10.95 34.05 34.87 10.49 3216 0.00 329 321 AVERAGE

CDD 5+8

Fundamental

o Level (dBuVim)

113§

95 1

L |

80

WIF GE PEAK

44

35

163

1000 2800, 4600, B400, g200, 10000
Frequency (MHz)

Linit Quer Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
WidWmBNn & B B & & & a deg
168508 9310 ----m- --e- 7.4 %34 106 3L e 3 3L PEA

o Level (dBuVim)

113§
95

LW

5.0 | I
Y /l_/__,\)
5

163

WIFI GE(AVE)

1000 2800, 4600, 6400, g200, 10000
Frequency (MHz)

Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Th oW #h & & B o dg
1 6815.00 8413 68.20 1593 70.35 33.34 10.61 3017 0.00 329 321 AVERAGE
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Pol. Horizontal Vertical
1‘.lr(‘\LmI(lll!l]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| Em\@ | i)
1
Peak oo i ; 1
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12050.00 46.08 74.00 -27.92 333 .75 1531 6L 0.8 - - PEMC 1 12050.00 45.67 74.00 -28.33 397 3875 1531 6L 0.08 - - PEAC
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Pol. Horizontal Vertical
1mu}vel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| GEMKIQ il GEMKIQ
1 1
Peak e f
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12370.00 47.85 74.00 -20.95 34.29 38.80 15.5% 6Led 0.8 - - PEAC 1 12370.00 46.69 74.80 -27.31 33.93 38.80 15.% 6l.e@ 0.8 - - PEAC
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Pol. Horizontal Vertical
1‘.lr(‘\uwei(lll!l]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| GEM\@ il GEM\@
1
Peak mummmmmmmﬁw wmmmwwmmwiﬁ
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12699.00 46.%5 74.00 -27.85 33.80 30.18 15.81 6L.84 0.0 - - PEMC 1 12699.00 45.08 74.00 -28.12 5.7 30.18 15.81 6L.B4 008 - - PEAC
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Pol. Horizontal Vertical
1‘.lr(‘\LmI(lll!l]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| GEM\@ il GEM\@
1L | P 1
Peak [SSPERRTRMPITWERT PO ¥R o P PSR RO WY TP ATPFTR
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12870.00 46.70 88.20 -41.50 3.3 30.37 15.% 6L% 0.8 - - PEMC 1 12870.00 43.06 88.20 -48.14 3470 30.37 1.9 6L.% 0.0 - - PEAC
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Pol. Horizontal Vertical
mLﬁeI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| GEMKIQ U GEMKIQ
1
Peak 4 LIRS AR APORPRF oo
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12950.00 46.57 88.20 -41.13 23.00 30.40 16.01 6204 000 - - PEMC 1 1290.00 47.70 88.20 -4.50 4.3 30.40 1601 6204 000 - - PEAC
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Pol. Horizontal Vertical
1‘.lr(‘\LmI(lll!l]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| i) il i)
1
Peak s PPV P SRRy f
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13030.00 46.60 82.20 -41.60 33.30 30.34 l6.0e 6210 0.0 - - PEAC 1 13030.00 47.55 83.20 -4.65 3415 30.34 16.06 6210 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C34 of C79

TEL : +86-512-57900158
FCC ID: IHDT56AS8



e as. FCC RF Test Report

Report No. : FR471919F

Pol. Horizontal Vertical
1‘.lr(‘\u!mi(lIBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| GEMKIQ il GEMKIQ
488 1 ol 1
Peak [T RN W PP ORFPE-UTe [RSRSEEYAPTIF TSRS RSO ERORS
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12899.00 46.14 88.20 -42.86 3276 30.39 15.9% 6L%9 .00 --- PEAK 1 12899.00 47.50 88.20 -48.38 34.46 30.39 15.9% 6L.99 0.8 - - PEAC
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Pol. Horizontal Vertical
1‘.lr!‘\LmI(lll!l]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| GEM\@ il GEM\@
Peak 44 ! 1l i
ea | s e P
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12970.00 d46.61 88.20 -41.39 5323 30.40 16.03 6285 000 - - PEAC 1 12970.00 47.34 88.20 -48.36 33.% 30.40 16.03 6205 0.0 - - PEAC
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Pol. Horizontal Vertical
1mu}vel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| GEMKIQ il GEMKIQ
Peak e 1 f 1
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12930.00 46,31 88.20 -41.89 5294 30.40 15.99 6202 000 - - PEMC 1 12930.00 47.19 88.20 -41.01 33.80 30.40 15.99 6202 000 - - PEAC
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Pol. Horizontal Vertical
1‘.lr(‘\LmI(lll!l]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| i) | ﬁeﬂq\@
1 1
Peak s e———————
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13050.00 45.%9 88.20 -42.11 5073 30.30 16.07 6LIL 0.8 - - PEAC 1 13050.00 46.61 88.20 -41.39 3335 30.30 16.07 6.1l 0.8 - - PEAC
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Pol. Horizontal Vertical
1‘.lr!‘\uwei(lIBIMm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| ﬁ GEMKIQ il g:ﬁﬂq@
44 - 1 o 1
Peak B e L TN P s |y s i
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13090.00 46.20 82.20 -42.00 23.03 30.22 16.09 6114 0.00 PEAK 1 13099.00 45.50 88.20 -42.18 5275 30.22 16.09 6214 000 - - PEAC
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Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WAGENG) | i)
1
Peak mwmmw b "WWM
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13010.00 46.10 88.20 -42.10 5275 30.38 16.05 605 0.00 --- PEAK 1 13010.00 45.51 88.20 -42.69 3216 30.38 16.05 6268 0.0 - - PEAC

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| GEMKIQ 1_ GEMKIQ
44 1 o
Peak MmummwwwWL MM‘MW‘&W
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 1370.00 46.30 82.20 -41.99 23.09 30.26 16.08 6213 0.8 - - PEAC 1 1370.00 47.% 88.20 -48.24 3475 30.26 16.08 6213 0.0 - - PEAC
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Pol. Horizontal Vertical
11!‘\Lwei(ulBu‘ﬂfn) 1 Level (dBuVim)
1138 1134
75 913
] — W I —— |
. i W G PEAK \ b [ T
6‘"_ — ! 650 ] [ T ] [ ]
I D) | | 4T L )
Peak MMMW B e T C iy L2 s
Avg 5 &
1 kl
163
10000 H1600. 13200, 14300, 16400, 18000
10000 11600. 13200. 14800, 16400, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Over Read  Ant Cable Preamp Aux APos TPos
Linit Over Read At Cable Preamp  Awe APos TRos Freg level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark -
- Mz dBul/m dBuv/n @D dBWV B B B B o dgg
Mz dBuu/mdBv/in B dBY B B B M8 o deg 1 1339908 SLIS 74.80 -20.85 5837 .92 1623 6.3 008 10 42 PN
1 1339.00 45.68 74.80 -28.32 52.90 38.92 1613 62.77 Q.0 - --- PEAC 113399.00 42.20 54.00 -11.30 49.42 38.92 16,13 6237 Q.00 180 42 AVERAGE
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Pol. Horizontal Vertical
1mu}vel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| GEMKIQ il GEMKIQ
Peak e ; f .
g
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13130.00 45.% 88.20 -42.14 52.80 30.20 1611 6017 088 - - PEAC 1 13130.00 46.40 82.20 -41.30 33.26 30.20 1611 6017 0.8 - - PEAC
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Pol. Horizontal Vertical
mLﬂeI(ﬂBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WAGENG) ] i)
m 1 Al
Peak oot A e
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13370.00 4570 74.00 -28.18 52.89 38.9 16.22 6.3 0.8 - - PEMC 1 13370.00 47.46 74.00 -20.534 3463 38.9 16.22 6235 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C44 of C79
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Pol. Horizontal Vertical
1‘.lr(‘\u!mi(lIBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| GEMKIQ J, GEMKIQ
Lt i ;i $ § P L
Peak PSP ——oe—" st
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13699.00 45.28 88.20 -42.92 50.87 38.60 16.37 6156 0.8 - - PEAC 1 13699.00 47.41 88.20 -48.79 .00 38.00 16.37 62.5%6 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C45 of C79
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Pol. Horizontal Vertical
1mu!vei(llBIMm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| GEM\@ il WTIGEM\@
48 ‘ §
Peak mwmmwwmlmﬂwv% ’
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13250.00 45.26 74.00 -28.74 5220 30.15 1617 6226 0.08 - - PEMC 1 13250.00 45.40 74.00 -28.60 323 30.15 1617 6.6 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C46 of C79
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Avg L

10000 11600, 13200, 14800,
Frequency (Miz)
Freq Level Line Limit Level Factor Loss Factor Factor

& B b B B B
1 13410.00 44.60 B8.20 -43.60 51.85 38.89 16.24 62.3% .00

16400, 18000

Linit Qver Read Ant Cable Presmp  Awx APos TRos

Remark

Pol. Horizontal Vertical
e ) )
1138 1114
w5 i
i i WG PEA 3 | WG A
[ — — ‘ [ — ‘
i m\@ i m\@
i 4 1
Peak Y i ————— W..mﬂ“&ﬁ mwmm»uw

b
1 ki
10000 1600, 13200, 14800, 16400, 18000
Frequency (Mz)
Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
MWW & B0 B B B B a dg
1 13410.00 45,90 88.20 -42.19 3316 38.89 16.24 6238 0.0 - - PEAC
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